RIGO[
PARTS CATALOG

FOR

RICOH FAX 1000L/1010L

[K-100/101]

RICOH COMPANY, LTD.

3 | Sep.1,1989 | Third edition

2 | Sep.1,1988 | Second edition

1 | April 1, 1988 First edition




PARTS CATALOG

INTRODUCTION

This chapter instructs you the numbers and names of this parts on this machine.

INDEX to PARTS CATALOG

Section 1. Part Location and List

Lo EXEBIIOE oottt s e s 1— 2
2. ADF, SCANNEI .....cuuvvriiriiiieeeiiicirrrrereeeeeesareeee e s e s eesesssarerereeessens 1—4
3. UpperUnit .....cooooviiiiiii e 1 — 6
4. Laser SECHON .......cccooiiiiiiiiiiiin e e 1—8
5. Development ...........ccciiiiiiiiiiie e 1—10
6. Transfer, PCBS .......ccccoiiiiiiiiiiiiiiieieeee e ceeirereee e sssarnees e 1—12
7. Paper Feed, Registration ...............ccccccoeeiviivieiiiiie e 1—14
8. Fusing, TransSport ..........cccoocciiiimiiiiiniiiee e ciee e seire e esiree e 1—16
9. MainDrive .........oiiiiii i - 1—18
10. CasSete ...t 1.-20
Section 2. Parts Index ..........cocooiiiiiii 1—23

1-1



September 1, 1989

. EXTERIOR
PN N
24 TN
N7 NSy . 27 -~
N N\ P - FA < NG
N7\ s 2 T IS E RN A
3 NN 22 N AT R R Y | 5
NN NN \ N A o & =2 T I |
N N V. AT D > NSos TP 20| I |
o N\ SN XV g2 L 202—q < Tl | ~
D\ Z S 2 U eGSO 30
& T g R, BN e 22 1N\
BV £ RN b IS e NS]
< NP L @Y | Xy RIS N
NN X s SN AW« < R NSO Ny
N N o o ] |03 e & ~al Y TSy
LN 208 S e bl @i N OO D
END = 0 g5 2 e e T N S > U
PANNR I aS 207 2 RN NG S N N 202
F N> g2 S~ =z L D<o = I (.
>» 9 b, s e A T ASy e ¢ |
N & e I N ——FZ AN e B S NP
& /o TTae s e SN = o AL ‘ o
AN 201 | B ISR A\l RS X
201 N NN H el
e R A T T, e e NI
o—a T KAV B \\,\W/ y 4—62 S S\,
LS 20— AN = T B = X > cs
TTNITSS o N SN LU e 2 TR~ .~ s 5
. SN e X2 < U= e S T s h
&, S SN A O 1 e = se LT T e S 4 40
SO N NN S e PSS QL ooV 0 ,
RS Nl 2~~~ i g . S N N S <
SO~~~ > AL A | S
Ny SN &7 8204 S T RS S A | T S
L5 SN O~ P N\ [ | Y A = L SN
S~ S~ < NN i I e | P = B
S ! — N NN o S g | =00 L h
NS | I AN NN T e NN S A7
I 0| 202 N NI % RV s | == \ ==
DR TN B N > - o P >
"\/(fﬂ,ﬁ \ ~V A\& a2 \ @, = *° & <
J‘éﬁ‘!’ 13 @ //\A‘_ 202 \ \ M/ /AE\\W 49
o > © RN S ),
& N B e o7 s

1-2



1. EXTERIOR

INDEX PART NO. DESCRIPTION MODEL
* H006 1055 ADF Pick-up Roller (Rubber)
* HO06 4254 Operation Manual 1000L only
* H006 4934 Operation Manual
¥ HO06 4946 | Quick Reference Guide
1 HOO06 1181 Document Tray
2 HO06 1182 Sub Document Tray
3 HO06 1183 Bracket - Sub Document Tray
4 HO006 4130 Upper Exit Cover
5 HO06 4242 Op-Port Cover - FAX1000L 1000L only
5 HO06 4931 Op-Port Cover - FAX101OL 1010L only
6 HO06 6032 PCB - Op-Port
7 HO06 3345 Right Set Plate - Op-Port
3 HO06 3342 Left Bracket - Op-Port
9 HO06 4154 Operation Panel
10 HO06 1186 Quick Dial List -White
1 HO06 1187 Quick Dial List - Gray
12 HO06 4104 Front Exit Cover
13 HO06 4299 Front Cover Ass'y
14 HO06 4142 Speaker Bracket
15 HO006 5230 Monitor Speaker
16 HO06 4198 Copy Tray
17 HO06 4112 Document Guide Gear
18 HO006 4120 Document Guide Ruck
19 HO06 3341 Op-Port Setscrew
20 HO006 4105 Rear Exit Cover
21 HO06 4129 Document Guide Base
22 HO06 4244 Front Document Guide
23 HO06 4167 Protect - Front Document Guide
24 HO06 4133 Document Table
25 HO06 4127 Rear Document Guide
26 HO06 4168 Protect - Rear Document Guide
27 HO06 5306 Hand Set : HAC
28 HO06 4124 Handset Holder
29 HO06 4126 Handset Holder Cover
30 HO06 4122 operation Manual Holder

1-3

September 1, 1989

INDEX PART NO. DESCRIPTION MODEL
31 HO06 4202 Rear Cover

32 HO06 4243 Decal - NCU Cover

33 HO06 4121 NCU Cover

34 HO06 4169 Screw Holder - Upper Cover

36 HO06 4123 Upper Right Cover

37 HO06 4247 Toner Replacement Decal

38 HOO6 4141 Upper Cover Plate

39 HO06 4114 Right Cover Bracket

40 HO06 4146 Right Cover Ass'y

41 HO06 4102 Right Cover Pin

42 HO006 4106 Front Bracket - Right Cover

43 HO06 4113 Right Cover Spring

44 HO06 4117 Right Cover Knob

45 HOO6 4119 Right Cover Lever

46 HO006 4109 Rear Bracket - Right Cover

47 HO06 2689 Cleaning Pad

48 5474 7287 Modular Code - 6P - 8P

49 5471 5602 Power Cord

50 HO06 4627 Sub Document Table

53 HOO01 4219 M Lock Washer

54 HO06 4170 Fulcrum Pin Bracket - Right Cover

55 HO06 4624 Bracket - Sub Document Table

56 HO06 1800 Decal : 3-1/2" x 11”

57 HO06 1801 Decal : 8-1/2" x 14"

200 0313 0060B | Philips Pan Head Screw - M3 x 6

201 0951 3005B | Philips Screw with Flat Washer - M3 x 5
202 0951 3006B | Philips Screw with Flat Washer - M3 x 6
203 0951 3008B | Philips Screw with Flat Washer - M3 x 8
204 0323 0060B | Philips Sunk Screw - M3 x 6

205 0343 0080z | Philips Truss Head Screw - M3 x 8




September 1, 1989

2. ADF, SCANNER

_F - /’{‘Tzr'!/ )
&\ //%y\\ [ \[5\3\‘\* "‘ o~ = -’ﬁ 2i3 | < =
L RO S SNy | Uras” e \ﬁ\l 2f > | 4726 SN =
N SRR A TR e = % e® Yooz —5 1 o Suos
S g A > oS = P S LN - R R g G (e
g '~ > 1, 2 é’(zc»l///" ‘()@’\?9\ ® o 0 RS &5 S S 205
ol geRy 2T T 518 T s LSS | R0 g2 == L ! o
O N L i N = S e B e R
5~F% 8 NEELT 20 L. LB /" sl VT 80 2| f\)//és?j/ A —
— K T2 o VAR ILE A (S e <2 Yo -~ . .
205—= 205 | N 18 200 3 oawyls | | T e g T S K )
e o | S N 4, R U, S 80
' 4 < =% e > |

24 208 /T g [
T , 2 SRR 2
N = s (3 B S TN NS X e
e e el et o LGRS R e
” \\\ ~ .-,ﬁ\\ /f r‘[\\,:z/ A-_j%\ \ \Y“ // 52
s NS N - N
R - \§ 2,4'03\\@/;}%’@%ﬂlm \\N 53 _— i N
Lo e A IS =
206 - i;\/ym\%y%\\/\ ~_ ==
as . N T | s
206, e~ Al 1l T X ~0 50
> 7 T\ e g
i 209 S




2. ADF, SCANNER

INDEX PART NO. DESCRIPTION MODEL
1 HO06 1184 Cover - Speed Dial Number List
2 HO06 4249 Speed Dial List
3 HO06 1151 Manual Feed Button
4 H006 1650 Scanner Cover
5 HO06 1146 Front Hinge
6 HO06 1107 Upper Guide Earth Plate
1 HO06 5052 Earth Wire - Scanner
8 HO06 1149 Lever - Document Width Sensor
9 HO06 1190 Sensor Base

10 HO06 1106 Pressure Plate Spring

1 HO06 1092 Support - Manual Feed Lever
12 HO06 1093 Manual Feed Lever

13 HO06 1101 Manual Feed Spring

14 HO06 1046 Pressure Earth Plate

15 HO06 1147 Rear Hinge

16 HO06 1038 Scanner Pressure Roller

17 HO06 1199 Center Pressure Roller

18 HO06 1045 Long Pressure Roller

19 HO06 1044 Short Pressure Roller

20 HO06 1039 Rl : R2 Pressure Shaft

21 HO06 1115 Stopper Bracket Ass'y

22 HO06 1111 Stopper Ass'y

23 HO06 1057 Front Separate Lever

24 HO06 1094 ADF Separate Bracket

25 HO06 1102 Separate Friction

26 HO06 1095 Separate Sleeve

217 HO06 1070 ADF Friction Roller

28 HO06 1072 Rear Separate Spring

29 HO006 1061 ADF Separate Shaft

31 HO06 1127 Rear Lock Lever Ass'y

33 HO06 1100 Antistatic Brush - A3

34 HO06 1126 Lock Lever Spring

35 HO06 1125 Top Guide Plate

36 HO06 1096 Lock Lever Ass'y

37 HO06 1225 Contact Plate - Top Guide Plate

September 1, 1989

INDEX PART NO. DESCRIPTION MODEL
38 HO06 1059 Front Pressure Plate Spring

39 HO06 1259 ADF Pressure Plate

40 HO006 1060 Rear Pressure Plate Spring

41 HO06 1064 Pressure Plate Shaft

42 HO06 7205 Sensor S2

43 HO06 1280 FL Guide

44 HO006 1283 Front FL Cap

45 HO06 1012 Front Mirror Holder

46 HO06 2528 Front FL Inner Cover

47 HO06 1168 Earth Plate - R2 Roller

48 HO06 1239 Earth Plate - Rl Roller

49 HO006 1083 Front Bracket Ass’y - Lock Lever
50 HO06 5217 Fluorescent Lamp

51 HO06 1036 Rl Roller

52 5203 2613 Bushing - 6 x 10 x 10 mm

53 5203 2611 Leaf Spring - 5 mm

54 HO06 1215 Rl Gear

55 HO06 1214 Rl Pulley

56 HO06 1219 Rl Idler Frange

57 HO006 1176 Rear Bracket Ass’y - Lock Lever
58 HO06 2553 Inner Cover - Scanner Cover - 2
59 HOO06 1011 Scanner Mirror

60 HO06 1013 Rear Mirror Holder

61 HO06 1042 Idler Gear

62 HO06 2552 Inner Cover - Scanner Cover - 1
63 HO06 1281 Idler Bracket Ass'y

64 HO06 1197 Idler : 2 - 14T

65 HO06 1245 Belt Tention Idler

66 HO06 1235 Document Guide Bracket

67 HO06 1233 Document Feed Out Guide

68 HO06 5213 Stamper Ass'y

69 HO06 1033 R2 Pulley

70 HO006 3784 FL. Rear Inner Cover

71 HO06 2531 Inner Cover - Document Table

72 HO06 1037 R2 Roller




September 1, 1989

INDEX|  PART NO. DESCRIPTION MODEL NDEX|  PART NO. DESCRIPTION MODEL
73 HO006 1157 Rear Document Plate
200 0313 0040B | Philips Pan Head Screw - M3 x 4
74 HO006 1258 Fulcrum Pin
201 0313 0050B | Philips Pan Head Screw - M3 x 5
15 HO06 1053 Pick-up Spring Holder
202 0313 0030B | Philips Pan Head Screw - M3 x 3
76 HO06 1029 Pick-up Bracket Spring sq s
203 0313 0080B | Philips Pan Head Screw - M3 x 8
71 HO06 6011 PCB - DSB
204 0313 0060B | Philips Pan Head Screw - M3 x 6
78 5447 2681 Snap Ring i1 :
205 0951 3005B | Philips Screw with Flat Washer - M3 x 5
79 HO06 1054 Scanner Feed Roller sas :
206 0951 3006B | Philips Screw with Flat Washer - M3 x 6
80 HO006 1623 ADF Pick-up Roller (Modified) . B
207 0951 3008B | Philips Screw with Flat Washer - M3 x 8
81 HO06 1050 Scanner Pick-up Bracket
208 0951 3010B | Philips Screw with Flat Washer - M3 x 10
82 HO06 1104 Pick-up Friction : :
209 0965 3008B | Tapping Screw with Washer - M3 x 8
83 HO06 1049 Stopper - Friction cqs
210 0353 0050B | Philips Truss Head Screw - M3 x 5
84 HO06 1048 Drive Shaft
211 0533 0040E | Hexagon Headless Set Screw - M3 x 4
85 HO06 5214 ADF Clutch .. i
212 0720 0025E | Retaining Ring - M2.5
86 HO06 1155 Shading Plate - F.L. L. :
213 0720 0030E | Retaining Ring - M3
87 HO06 1270 Document Guide Plate Ass'’y i .
214 0720 0040E | Retaining Ring - M4
88 HO006 1035 Pressure Bracket .. .
215 0720 0050E | Retaining Ring - M5
89 HO06 1162 Fence - SI i
216 5053 0447 Bushing - M6
920 HO06 1161 fp Width F
aper W ence 217 0805 0062 |Blind Screw - M4 x 6
91 HO06 1166 Front Support - Contact Glass
92 HO06 1120 Cover Open Pin
93 HO06 1121 Cover Open Spring
94 HO06 1119 Bushing - Cover Open
95 HO06 1001 Doc. Plate Earth Plate
96 HO06 1164 Rear Support - Contact Glass
97 HO06 1137 Mylar - Document Guide Plate
98 HO06 1108 Contact Glass Ass'y
99 HO06 1058 Rear Separate Lever
100 HO06 1056 Pick-up Belt
101 HO06 1091 rent Fulcrum Pin
102 H006 1901 Lock Washer - M2
103 HO06 1223 Bushing - M6 - ADF
104 HO06 1222 Bushing Holder - ADF
105 HO06 1255 Mylar - Rear Document Plate
106 HO06 1253 Bracket - Rear Hinge Ass'y
107 HO06 1178 Front Bracket - Lock Lever
108 H006 1279 Mylar - Center Pressure Roller




3. UPPER UNIT

September 1, 1989

/12°5I 2 29 29
4, ? /S/ _ 205 205 o—204 37 J»@/“
IS VER T IS JV5 A s N
P A N § I SONT L S 212 @ Y
A QT A T ¥ ¢ oo o S ~O g7 g~ - ?
= R vee ™ 0 ® AR w o EEE
1 2% >N =7 ./ / AN 51 TR a3 4B , s’éﬁé/—@
T e A e G S N S
< S P g R NG N 3 T e Ny W m s &Y
205 - NG Z AV e = (Naz 95550 o N T EPA (D50
=~ (e T R L S A o U
M Y LG T SN s O | (5 R aa 54
B S 5>y ay U, P aos” AT ™ 56
AN ot I B A B~ J
SRy T P iy N\ Pl
Nt e By o o mIn T Ny 9 s
el -Gl oA e et STl P =) [¥
® F TSN Gr ays asme  &  ( 203 & & AR
\ T 207 o NESEL @c) > =2y IS Sy 207 S Y
& 5 T TS el T Ty e
205/GY =~ % N & D‘?L@)K@;\I%{é‘ - _\35 @ . ) 5\/ g«/} 207
_ S RSN N R N Sy
e — By TSaup . Thwm S
MWW g s [ A (G
~ | Py = T ~ S 24 ¥ 4 202
e A I8 T T me (v o o 4
20 < Yy o2 T e SN ] / i,/l;/f%\ & e
. 2 LN AR S N N | e
Ny RSNy L Ve R o
2 (A e h 1Al A A B | .
N SN [ ety NI g
N sy, PSR . t o Nl
2 ) LR oh &2 O Y s |
20a LN | (& 17 as RS 200 I e
Sy e (T PSS B _A
>\a§ / \/ﬂ \\v// 4//&\;& /\F{\X \_‘ //\\/7/,/ P
24 [ — 200 . ® - NS ‘ 66 2~ F
204 U ® Cg S 0
el | TR = &= | BT 64
e W oT DN N NS 65
72— g fJ200 anNd L er
2Y N ”
6

1-6




3. UPPER UNIT

INDEX PART NO. DESCRIPTION MODEL

1 HO06 3425 First UIB Cover

2 HO06 3456 Support Strip - Cover - UIB

3 HO06 2512 Second UIB Cover

4 HO00 3292 Saddle Edge

5 HO06 5074 Harness - UIB

6 HO06 6029 PCB - UIB

1 HO06 3437 Harness Seal - FCU/UIB

8 HO06 3436 PMDR Harness Seal

9 H006 3761 Upper Base Cover

10 HO006 3459 Fusing Interlock Spring

1 HO06 3427 Fusing Interlock Cover

12 HO006 5203 Eraser Ass'y

14 HO06 3415 Reinforce Plate - Front

15 HO006 5234 Scanner Stepping Motor

16 HO06 3428 Net LDDR

17 G000 1945 LSD Cylindrical Lens

18 HO006 2506 Synchronize Holder

19 HO006 6001 PCB - LSD

20 HO06 5019 Harness - LSD
21 H006 2557 Second Cylindrical Lens Ass'y
22 HO06 2536 Front Inner Cover
23 HO06 3759 Clear Copy Decal
24 HO08 2303 Cover - Second Cy. Lens Ass'y
25 HO06 3058 Bracket - H.P Sensor Ass'y

26 HO06 3250 Lever - Upper Base Interlock
27 HO06 3226 Fulcrum - Upper Base Front
28 HO06 2381 Toner Overflow Sensor Ass'y
29 HO06 3421 Pressure Arm - Drive Pulley
30 HO06 3212 Fulcrum Bar - Upper Base Rear
31 HO06 3407 Bias Terminal - Main Charge
32 HO06 3460 Pressure Arm Spring

33 HO06 3406 | Front OBM Rail

34 HO06 3420 Master Earth Plate

35 H006 3780 Upper Base

36 HO06 1220 Rear Earth Plate - Doc. Plate

September 1, 1989

INDEX PART NO. DESCRIPTION MODEL
37 HO06 3468 Dumper Spring

38 HO06 3475 Idler Dumper Gear

39 AR14 3047 Stepped Screw - M3

40 HO06 3480 Idler Bracket Ass'y

41 HO06 3402 Dumper

42 HO06 5221 Master Belt Motor

43 HOO06 3381 Master Drive Bracket

44 HO06 3051 Tightner - Master Belt Ass'y
45 HOO6 3384 | Idle Gear - Master Drive - 120
46 HO06 1218 |ADF Idler Gear - 48T

47 HO06 1213 ADF Idler Gear - 45T

48 HOO06 1211 ADF Idler Gear - 40T

49 HO06 1236 |ADF Bracket Ass'y

50 HO06 1210 |R2 Idler Gear - 18T

51 HO06 1152 Rl Idler Frange

52 HO06 1208 |R2 Clutch

53 HOO6 1217 Reverse Idler Gear

54 HO06 1207 Rl Clutch

55 H006 1041 226T Timing Belt

56 HO06 3492 Rear Inner Cover

57 HO06 3431 PMDR Connector Bracket

58 HO06 2457 Spring Holder

59 HO06 3405 Rear OBM Rail

60 HO06 2511 Document Table Bracket

61 HO06 3446 Upper Base Hadler

62 HO06 3486 Side Inner Cover

63 HOO06 3493 Inner Cover - Side - Under
64 HO06 3760 0BM Decal

65 HO06 3408 Upper Base Hook

66 HO06 3409 Front Hook Pin

67 HO06 3438 Hook Spring

68 HO06 5020 Harness - Master Sensor

69 HO06 5033 Harness - Toner Overflow Sensor
70 5353 1265 Decal - Laser

i HO00 4523 Lock Washer




INDEX PART NO. DESCRIPTION MODEL
12 5413 1882 Stepped Screw

13 HO06 2524 Seal - OBM Motor

75 HO06 3757 Sector Gear - Master Lock

76 HO06 3756 Master Lock Slider

717 HO06 3758 Slider Spring

78 HO06 1171 | Bracket - Front Hinge

200 0313 0040B | Philips Pan Head Screw - M3 x 4

201 0313 0050B | Philips Pan Head Screw — M3 x 5

202 0313 0060B | Philips Pan Head Screw - M3 x 6

203 0314 0060B | Philips Pan Head Screw - M4 x 6

204 0951 3005B | Philips Screw with Flat Washer — M3 x 5
205 0951 3006B |Philips Screw with Flat Washer - M3 x 6
206 0314 0100B |Philips Pan Head Screw - M4 x 10

207 0951 3008B |Philips Screw with Flat Washer - M3 x 8
208 0965 3006B | Tapping Screw with Flat Washer - M3 x 6
209 0965 3008B |Tapping Screw with Washer - M3x8

210 0965 3012B | Tapping Screw with Washer - M3 x 12

211 0343 0050z |Philips Truss Head Screw - M3 x 5

212 0720 0030E |Retaining Ring - M3

213 0720 0040E |Retaining Ring - M4

214 0720 0050E |Retaining Ring - M5

215 0720 0060E |Retaining Ring - M6

216 0720 0025E |Retaining Ring - M2.5

217 0710 00308 |Flat Washer - M3

1-7

INDEX

PART NO.

DESCRIPTION

MODEL




. LASER SECTION

September 1, 1989

)
=/
N \é?f

\

K B




4. LASER SECTION

INDEX PART NO. DESCRIPTION MODEL
| HO06 2525 F - Lens Bracket
2 HO06 2518 Top F - Lens Holder
3 HO00 2508 | F1 Lens
4 HO000 2509 F2 Lens
5 HO06 2513 Holder - Second Synchronize Mirror
6 HO006 2509 Second Synchronize Mirror
1 HO00 2514 Holder - First Cylindrical Lens
8 HO006 2510 First Cylindrical Lens
9 HO006 5200 Pentagonal Mirror Motor
10 HO06 3485 Harness Inner Cover
1 HO06 5215 FL Stabilizer
12 HO006 5032 Harness - Pentagonal Motor
13 HO006 5202 Driver - Pentagonal Mirror Motor
14 HO06 5022 Harness - FL Stabilizer
15 HO06 3432 SMDR Shield Cover
16 HO06 3447 | Earth Plate - Upper Base/Base
17 HO06 3484 Inner Cover - FL Stabilizer
18 HO06 3440 Master Unit Interlock
19 HO06 2679 Charge Wire Hook
20 HO006 5205 Hight Voltage Cord - C
21 HO06 2677 |Rear End Block - Charge
22 5203 2060 Stopped Screw - Charger
23 5203 9001 Corona ’dire (10 pcs)
24 HO06 3451 Housing Charge Ass'y
25 HO006 2678 Front End Block - Charge
26 HOO06 2681 Front End Cover - Charge
27 HO06 3439 (Main Charger Duct
28 HO06 3453 Under Holder - Second Cy. Lens
29 HO06 3483 Inner Cover - LO Unit
30 HO06 3419 Earth Plate - Main Charge
31 HO06 3444 Varistor
32 HO06 3389 Master Drive Gear - T16
33 HO06 3390 |[Master Drive Arm
34 HO06 3388 Master Drive Shaft
35 HO06 3393 Master Drive Gear - T23

1-9

September 1, 1989

INDEX PART NO. DESCRIPTION MODEL
36 HO06 3416 Reinforce Plate - Rear

37 HO06 3458 | Main Charger

38 HO006 3385 Pulley - OBM Drive

39 HO00 3332 Bushing

40 HO06 3380 | Master Drive Belt

41 HO06 2507 Mirror

42 HO00 2516 | Right Mirror Holder

43 HO000 2517 Left Mirror Holder

44 HO06 5021 Harness - LDDR

45 HO006 2042 | Laser Diode Unit

46 HO06 2556 Front F - Lens Holder

47 HO06 1194 | Shield Plate - Laser Section

48 H006 2554 Holder - First Synchronize Mirror

49 HO006 2508 First Synchronize Mirror

50 HO06 3398 | Arm Bushing - Master Drive

200 0313 0060B | Philips Pan Head Screw - M3 x 6

201 0951 3006B | Philips Screw with Flat Washer - M3 x 6
202 0951 3008B | Philips Screw with Flat Washer - M3 x 8
203 0313 0160B | Philips Pan Head Screw - M3 x 12

204 0951 3020B | Philips Screw with Flat Washer - M3 x 8
205 0443 0102B | Hexagon Head Tapping Screw - M3 x 8

206 0343 0060z | Philips Truss Head Screw — M3 x 6

207 0720 0040E | Retaining Ring - M4

208 0720 0050E | Retaining Ring - M5

209 0313 0050B | Philips Pan Head Screw - M3 x 5




September 1, 1989

5. DEVELOPMENT

/

P

-
~

: 3 T R %
R N P T V=S

>~ N\

= =~
) _—
P
EQ{,\//
W
\

&P

ARSI PR -
/
s <

204 218 ;2] 2} 2, |

. = = =7
N ane_co] [ NI =7

Y
g

L

Ny~ 5 e
S agEAT

<<

v
a2

/
39

== T gz =

36
o e
\

. ™~

N
\
T~
la

\
\
\
w
\

1-10



5. DEVELOPMENT

INDEX PART NO. DESCRIPTION MODEL

1 HO06 5207 Paper Sensor Ass'y

2 HO06 3623 Paper Sensor Sheet

3 HO06 3579 Stay - Paper Sensor Board

4 HO06 3661 Cover - Paper Sensor

5 HO006 5007 Harness - Paper Sensor

6 HO006 3600 Mylar - Feed

1 HO06 3269 Upper Base Guide

8 HO06 3311 Stay - Modular Jack Harness

9 HO06 3255 MJ Harness Clamp

10 HO06 4152 Button - Upper Base Open

1 HO06 2219 NCU Shield

12 HO06 3702 Spring - Transport Fusing Bracket
13 HO06 3690 Lever - Upper Base Open Ass'y
14 HO06 3270 Lever - Development Cover Open
15 HO06 5001 Harness - NCU

16 HO006 6030 PCB - AANCU - USA

17 HO06 3268 NCU Cover

18 HO06 2220 Inner Cover Bracket

19 HO06 2216 Inner Cover - Lens Block

20 HO06 5000 Harness - VPU

21 HO15 6029 PCB - VPU

22 HO06 1237 Shading Plate

23 HO006 1003 Lens Ass'y

24 HO06 1010 Lens Block

25 HO06 6017 PCB - SBU

26 HO06 1015 SBU Adjustment Knob

27 HO006 5015 Harness - SBU

28 HO006 5208 Toner Empty Sensor
29 HO06 5003 Harness - Toner Sensor

30 HO006 4165 Mylar - Lens Block Stay

31 HO06 2211 Lens Block Stay

32 HO006 2050 Development Hopper Ass'y
33 HO06 2437 Developing Roller

34 HO006 2401 Hopper Agitator

35 HO06 2404 Toner Supply Roller Ass'y

September 1, 1989

INDEX PART NO. DESCRIPTION MODEL
36 5216 3095 Mylar - Toner Supply Roller

37 HO06 2413 Blade Seal

38 HO06 2412 OBU Seal

39 HO06 2409 Toner Metering Blade Ass'y

40 5203 3105 Nylon Rivet

41 HO06 2418 Antistatic Brush Cover

42 HO006 2400 Development Antistatic Brush

43 HO06 2438 Front Side Plate - Development

44 HO06 4149 Bracket - Development Inner Cover
45 HO06 4257 Screw - Development Inner Cover
46 HO06 4258 Development Inner Cover

47 HO06 4256 | Stepped Screw - Development Cover
48 5203 3127 Toner End Spring

49 HO06 2428 Agitator Gear

50 5203 3130 Toner End Disk

51 HO06 2443 Rear Side Plate - Development

52 HO006 2051 Hopper Ass'y

53 HO06 2431 Sleeve Idle Gear

54 HO06 2432 Toner Supply Gear

55 HO06 2429 Sleeve Gear

56 HO06 2433 Front Development Gear

57 HO06 2419 |Agitator Idle Gear

58 HO06 2407 Toner End Lever

59 HO006 2420 Rear Development Cover

60 5203 3151 Roller Cover Spring

61 HO06 3336 Small Clamp

62 5466 3198 |Washer - SBU

63 HO06 3693 Roller - Upper Base Open

64 HO06 4171 Cushion - Development Inner Cover
65 HO06 2383 Snap Ring - Registration




INDEX PART No. DESCRIPTION MODEL
200 0313 0030B | Philips Pan Head Screw - M3 x 3

201 0313 0040B | Philips Pan Head Screw - M3 x 4

202 0313 0050B | Philips Pan Head Screw - M3 x 5

203 0313 0060B | Philips Pan Head Screw — M3 x 6

204 0951 3005B | Philips Screw with Flat Washer - M3 5
205 0951 3006B | Philips Screw with Flat Washer M3 6
206 0951 3008B |Philips Screw with Flat Washer M3 8
207 0951 4008B | Philips Screw with Flat Washer M4 8
208 0801 1167 Double Sens Screw - M3 x 8

209 0954 3014 Double Sens Screw - M3 x 14

210 0573 0040E | Hexagon Headless Set Screw - M3 x 4

211 0954 4008B |Double Sens Screw — M4 x 8

212 0720 0030E |Retaining Ring - M3

213 0720 0040E |Retaining Ring - M4

214 0720 0060E |Retaining Ring - M6

215 0805 3162 Ball Bearing —10x19x7mm

September 1, 1989

INDEX

PART NO.

DESCRIPTION

MODEL




6. TRANSFER, PCBs

September 1, 1989

'/
1S |
\ o
Amz \m //\ /
203 > ~ SR
N o
-~ fn
/8 IS e
7S .
P TS 2 50 £ Ao ]
PR/ N LR
e TR0 THSI 9208 NS
DR < 58 SON T NPT
iggf%, A N9 200 /{M\J f\T‘J.\J?'\g
NSRes 208 LSRG 2R Pl
By %8 2 el o~
ﬁP>/ ’n\./\/ 2 Nt 20 m\
SN SN SN
AR B e sl O
N 2473 208 o |k O
LSSy S
27 ﬁ%ﬁ@ S P
AT e,
N P~ PN = =
S 207 o W< Vad 34|
IS VA
Bl ]
|l e e, ¢
. - S
33 2

oF (. |
P v s~

~e

N
T, e

203 S Man| g

et
s

R e




6. TRANSFER, PCBs

INDEX PART NO. DESCRIPTION MODEL
1 HO06 2453 Transfer Ventilate Guide
2 HO06 2454 Ventilate Guide Mylar
3 HO06 2450 Transfer Charger Ass'y
4 HO06 2451 Housing - Transfer Charger
5 HO06 5042 Earth Wire - T. Charge
6 HO06 2688 Rear End Cover - T. Charge
7 0809 1013 Nylon Wire
8 HO06 2684 Front End Cover - T. Charge
9 HO006 2683 Front End Block - T. Charge
10 5203 9001 Corona Wire (10 pcs)
11 5203 2060 | Stopped Screw - Charger
12 HO006 2687 Rear End Block - T. Charge
13 HO06 3312 Transfer Pressure Spring
14 HO06 3301 Front Stopper - Transfer Charger
15 HO06 3225 Left Op-Port Cover
16 HO06 5226 Push Switch Ass’y
17 1204 1280 Push Switch
18 HO06 5047 Harness - Interlock Switch
19 H006 5050 Harness - Interlock
20 HO06 3224 Op-Port Cover
21 HOO06 3221 Interlock Switch Bracket
22 HO06 3338 FCU Support
23 HO06 2458 FCU Cable Duct
24 HO06 2459 UIB Harness Clamp
25 HO06 2467 Bracket - Interlock Switch Connector
26 HO06 6023 PCB - FCU
27 HO06 6018 PCB - DMU-1 - FAX1000L 1000L Only
27 HO06 6072 PCB - DMU-1 - FAX1010L 1010L Only
28 HO06 6010 PCB - MIF - JAPAN/USA
29 HO12 6038 V96F Modem - New Type
30 HO06 5010 Harness - LIB/SW1
31 HO06 5009 | Harness - L18/P1
32 HO06 2307 DMU Clamp
33 HO06 2304 | Op-port Cover - Stay - FAX1000L 1000L only
33 HO06 4945 | Op—port Cover - Stay - FAX101OL 1010L only

September 1, 1989

INDEX PART NO. DESCRIPTION MODEL
34 HO06 6031 PCB - MBU - USA - FAX1000L 1000L only
34 H006 6100 PCB - MBU - USA - FAX1010L 1010L only
35 HO06 3262 Modem Clamp
36 HO06 3257 FCU Shield
37 HO06 3299 Right Stay - Op-Port
38 HO06 2462 Right Base Stay
39 HO06 3245 Center Base Stay
40 HO06 5011 Harness - Power Pack
41 HO06 5222 Power Pack
42 H006 2460 |Maintenance Cover - P.P.

43 HO06 3288 Bias Block - Main Charger

44 H006 3302 Earth Plate - Paper Feed

45 HO06 3399 DRU Clamp

46 HO06 3365 Rear Bracket - Transfer Fan

47 HO06 5225 Rear Transfer Fan

48 H006 5058 Harness - DRU

49 HO06 6027 PCB - DRU

50 HO06 5060 Harness - Solenoid

51 H006 5075 Harness - Paper Feed

52 HO06 3326 DRU Cover

53 HO06 2456 Transfer Guide Spring

54 HO06 3363 Front Bracket - Transfer Fan
55 HO06 5224 Front Transfer Fan

56 HO06 2333 Front LCT Stay

57 HO06 3300 Rear Stopper - Transfer Charger
58 HO06 2309 | FCU Support - R102

60 HO06 2334 |Right FCU Shield

61 HO06 2335 C1lamp - Development Inter Lock




6. TRANSFER, PCBs

INDEX PART No. DESCRIPTION MODEL
200 0313 0040B | Philips Pan Head Screw - M3 x 4

201 0313 0250B | Philips Pan Head Screw - M3 x 25

202 0951 300B | Philips Screw with Flat Washer - M3 x 5
203 0951 3006B | Philips Screw with flat Washer - M3 x 6
204 0314 0080B | Philips Pan Head Screw - M{ x 8

205 0951 3008B | Philips Screw with Flat Washer - M3 x 8
206 0951 3012B | Philips Screw with Flat Washer - M3 x 12
207 0951 4006B | Philips Screw with Flat Washer - M4 x 6
208 0965 3006B | Tapping Screw with Flat Washer - M3 x 6
209 0965 3008B | Tapping Screw with Washer - P13 x 8

210 1105 0108 Wire Saddle - WS-ENS

September 1, 1989

INDEX

PART NO.

DESCRIPTION

MODEL




7. PAPER FEED, REGISTRATION

September 1, 1989

2 204
©-202 13 . 46 3% L
7 n % pegta [ L WOF 8 oy 212 202
L 2 20 . W ke | b 8% T &&> © e
g al. A~ ZIOI / 8 I9 / M/@’A‘@ T"' ) \n-r N PN ,/205 - Ya /83
e <= o N o | | hdD W D, T GB Yoz RP oY A4
> G P o X s S VN 89 - L a2
= T a7 T BT A8 e o |22 ) &7 1 T AT
S s Yo < QY 1 @ plla & ds B4y NSy 82 219
N g, #7059 e e e 2 § Th TPad
rooie T RS0 20 ot T TN . - AT b Y ST
8%, e 8 L 2T T el 206—@NF L& X w07
L& A~ ~_ _— o - 1 BpSP 208
K l T Laa 7T e TR - _— Y s
' -2 N P I — AN SN
i e B g® 2 T, 26 Iz /| 204| 80 |\ aSH 176
| | BRSPS 37~ 32 Tl I a bl S
r = RN b e T AN S~ ! O N gtgliceti-] R G
‘ Y I o5\ T - ADN V\ Ry, O AL €8 e, o17de
T 3 S e s G L &n<lb, A28 N oA g X,
| |\ AT ¥+ = < AR TN T 8 83 RN
N N A i el - = o . P 2t I NG R oy
26 N3 -7 A e s . RS s S R ~ S 2
AT o o b e g N € SN S N A e
P ) == B S a0 NN
201 T e P g S, Y T~ >~ ™
7 b | VT <y B 8 Ry 21 g3 ] D
NGV Yl e s & i Ny AL - -
20l AU P V. N 2 N[\ AR R S
204 I F g YU o T e G OGESI Y e e A\ N
6 BB g 48 - 7 7 s VY T 02 S0 LR\
e TS J| s s A 8 s T3 L ~o WP
Ga0 A ST 7 7\ \ 53 7 IS WO Nt
= g W'Y P A, 47 2 .58~ KA, /
o |l [ T = &/% RN BN T e 66
P g R a\ _— oy — e TERR
Ve | AT S . 48 K= . i VNG
s I 12 NN (Y S <@ = S N NN
200 G o8] LB TN o203 NN e o YT
by SR P B P Ny 38 T NN\FCFre | — =
. /&‘f\\\’\ﬂ o T T TN IR S 4
204 > ANesJ 203> N SO =2 =
q/ 43 | ﬁhﬁﬂ/ U _ \AM
208 e / =
208 sl L




7. PAPER FEED, REGISTRATION

INDEX | PART NO. DESCRIPTION MODEL
1 HO06 3605 Guide Plate - Transfer Charger
2 H006 3603 Front Transfer Guide Plate
3 HO06 3644 Mylar Seal - Transfer Entrance
4 HO06 3751 Master Interlock Lever
5 HO006 3648 Pick-up Roller Stay
6 HO006 2318 Cover - Pick-up Roller Stay
7 H006 3518 Clutch Hub - Paper Feed
8 HO006 3516 Feed Clutch Sleeve - 36T
9 HO006 3517 Clutch Spring - Paper Feed
10 HO06 3515 Paper Lift Pulley
11 HO006 3509 Paper Lift Lever
12 H006 3601 Pulley Washer
13 HO006 3514 Boss - Paper Feed Shaft
14 HO06 3513 Pawl Spring
15 HO006 3512 Pawl Stepped Screw
16 HO006 3508 Pawl - Shaft Paper Feed
17 HO000 3332 Bushing
18 HO06 3612 Clutch Spring - Pulley
19 HO006 3519 Pick-up Cam

20 HO006 3647 Feed Roller Shaft

21 HO006 3523 Pick-up Bracket Spring

22 HO06 2323 Pick-up Roller Bracket

23 HO06 3646 Pick-up Roller Holder

24 HO06 3531 Pick-up Roller

25 HO06 3587 Spring - Upper Guide Plate

26 5474 1140 Bushing - Pressure Roller

27 HO06 3533 Snap Ring

28 HO06 3530 Idle Gear - 15T

29 HO06 3532 Feed Roller

30 HO006 3586 Registration Roller

31 HO006 3588 Hold Spring - Upper Guide Plate
32 HO06 2043 Upper Regist Guide Plate Ass'y
34 HO06 2317 Pick-up Lever

35 HO06 2349 Lower Guide Plate Ass'y

36 HO06 2348 Registration Mylar

September 1, 1989

INDEX PART XO. DESCRIPTION MODEL
37 HO006 3286 Development Bias Terminal

38 HO006 3285 Front Guide Rail - Development
39 HO06 3280 Spring - Pressure Upper Base
40 HO006 3279 Spring Clamp - Pressure Upper Base
41 HO006 3287 Bracket - Front Pressure Upper Base
42 HO06 2530 Lock Pin Collar - Upper Base

43 HO006 2203 Front Bracket - Paper Feed

44 HO06 3282 Front Lock Pin - Upper Base

45 HO06 3574 Front Cassette Guide

46 H006 3591 Lower Registration Roller

47 HO006 3553 Paper Lift Shaft

48 H006 3559 Tray Lift Arm

49 1204 1603 Push Switch

50 H006 5051 Harness - Development Switch

51 HO006 3660 Cover - Development Interlock
52 H006 5008 Harness - Cassette Size Sensor
53 AW50 0001 Push Switch - Paper Size 1

54 HO006 3560 Paper Feed Guide

55 HO06 3671 Friction Roller Bracket

56 H006 3573 Friction Roller Spring

57 HO006 3572 Friction Roller Shaft

58 HO06 3571 Friction Roller Bracket

59 H006 3565 Separation Roller Shaft

60 H006 3566 Friction Roller

61 HO006 3567 Torque Limitter Clutch

62 HO006 3568 Torque Limitter Cover

63 HO006 3569 Torque Limitter Spring

64 H006 3570 Friction Roller Stopper

65 HO06 3575 Rear Cassette Guide

66 HO006 2068 Feed Solenoid Ass'y

67 HO06 2214 Settle Plate - Harness/Solenoid
69 HO06 3551 Stopper Pawl

69 H006 3541 Stopper Bracket

70 HO06 3545 Release Lever - Paper Lift

n HO06 3549 Release Spring - Paper Lift




September 1, 1989

INDEX | PART NO. DESCRIPTION MODEL INDEX | PART NO. DESCRIPTION MODEL
72 5447 2768 Stepped Screw - M3 107 HO006 2337 | Adjustment Bracket - Sector Gear

73 H006 3607 Release Pin Slider 108 HO06 2383 Snap Ring - Registration

74 H006 3552 Ratchet Spring 109 HO06 2382 Bushing - Registration

75 HO06 3550 | Ratchet Paw Pin

76 HO06 2063 Paper Lift Solenoid Ass'y

71 H006 3556 | Sector Gear Spring

78 HO006 3554 Sector Gear - Paper Lift

79 H006 3557 Sector Gear Bracket

80 HO06 3558 Sector Gear Lock 200 0313 0030B | Philips Pan Head Screw - M3 x 3

81 HO006 3593 Registration Drive Bracket 201 0313 0050B | Philips Pan Head Screw - M3 x 5

82 HO06 3372 Belt Pulley 202 0313 0060B | Philips Pan Head Screw - M3 x 6

83 HO06 3598 | Registration Drive Pulley 203 0314 0060B | Philips Pan Head Screw - M4 x 6

84 HO06 3597 Registration Clutch Gear 204 0951 3006B | Philips Screw with Flat Washer - M3 x 6
85 HO06 3596 | Registration Shaft 205 0951 3005B | Philips Screw with Flat Washer - M3 x 5
86 HO06 3592 Registration Electromagnetic Clutch 206 0954 4012B | Double Sens Screw — M4 x 12

87 HO006 2302 Rear Bracket - Pressure Upper Base 207 0951 4016B | Philips Screw with Flat Washer - M4 x 16
88 HO06 3334 Harness Cover - Fan Motor 208 0965 3006B | Tapping Screw with Flat Washer - M3 x 6
89 HO006 5227 Developrnent Clutch 209 0533 0030Z | Hexagon Headless Set Screw - M3 x 3

90 HO06 2301 Development Drive Shaft 210 0533 0040z | Hexagon Headless Set Screw - M3 x 4

91 HO06 3366 | Development Drive Gear - T24 211 0720 0030E | Retaining Ring - M3

92 HO06 2066 Pick Up Roller Ass'y 212 0720 0040E | Retaining Ring - M4

93 HO06 3281 Rear Guide Rail - Development 213 0720 0050E | Retaining Ring - M5

94 HO06 3606 Pin - Transfer Guide 214 0720 0060E | Retaining Ring - M6

95 HO06 3604 |Adjust Plate - Guide Transfer Rear 215 5053 0447 Bushing - M6

96 HO062 231 Rear Bracket - Paper Feed 216 1105 0106 Wire Saddle

97 HO06 3611 Clutch Hub - P 217 0957 3012B | Double Sens Screw — M3 x 12

98 HO06 3616 |[Mylar - Lower Guide Plate 218 0951 3008B | Philips Screw with Flat Washer — M3 x 8
99 HO06 2371 Paper Guide Pad 219 0313 0200B | Philips Pan Head Screw - M3 x 20

100 H006 2478 |Bushing - Fan Motor

101 HO006 3635 Fulcrum Pin - Pick-up Ass'y

102 HO06 3645 Front Stay - Feed Shaft

103 HO006 3241 Washer - Middle Pulley

104 HO06 2316 Spacer - Pick-up Clutch

105 H006 3755 Master Interlock Spring

106 HO006 3754 Master Interlock Support




8. FUSING, TRANSPORT September 1, 1989

201
205 | 2 3 > % @Km 78 i
\ /) s g6 M@ & o ky xS & 212
S / VO P v W\ TN 5y e
Bs—uy I Sl (-« S A W
o2 K > a s e 78 B S == 4, 7.5”‘/‘/ S AN 202 °
s vz AT/ /] L FU N /% I Y B~
e — _— =X 4] | =g 15 g = S S A R
| o - NG - = & TI R m(m%aV 2'6/% IR NS -~ RN
T A T TS Sy S o T W//‘\’ 86 2SI D-s59 BN 208
S A g TSP S B a3 ‘ 5)
NS a5 T MliaN 76§53 68— F
NN LSS s W U \o /n  gg 24 o< 2
SN EF S \ oo T2 Lo < 205 . T
NS B o ! s® &R LN s 550
208 ST A a3 B O 70 o TR T G2 Pl
MR SV - S L s~ UL WY
“o¥ | & i BT < &
12 ) AT OT82 PR S S RN 52 >
N A= = O > L >~ o
s e 208 T >SS
PN 2 | N K s -~ 27 @ Npgp 2020 _F S
1 = 2> o [ AR s e 5
e o L N P R N
NAT-206 D o0 L S~ 1202 e\ )
b S Ree SN || N e AR
2od 205 & AL < R e P
L e R . oo~
I B N~ I P R ; e o v ~
P A N T LS N P g™ SIS
NN F0sY ?O*QOQ\\\/J A4 // 0 PP\
SR T T I&eﬁ 2= 7 SR SO

N e e N LG (|l \//@/r T T TS
N N RN Y T s T

o I L= RN AN s 4
N PR = AN CORSNE /\\\\/ {/////o Py
= &, O e AN 2ol T T SIS S L N
= NP Ve E S v LS o o 2P
Yo oo, A | A e T
23 SO Ysdni—— - 20, | © N0 A
SO - R S <« T e
SO XL Yy 7 Dl s =
SNy - ] 8\ %07 &—200
S 210 205 \\




8. FUSING,

TRANSPORT

INDEX PART NO. DESCRIPTION MODEL

1 HO006 2156 Exit Cover

2 HO006 2155 Exit Fusing Cover

3 5203 4179 Caution Decal - High Temperature

4 HO006 2154 Exit Antistatic Brush

5 HO06 2123 Upper Exit Guide Ass'y

6 HO06 2131 Stripper Spring

1 HO006 2135 Bushing -~ M4 x 6

8 HO006 2182 Exit Gear - T19

9 HO006 2130 Fusing Stripper

10 HO006 2127 Exit Bracket

1 HO006 2176 Exit Interlock Lever

12 HO006 2134 Fusing Exit Roller

13 HO006 2173 Stripper Release Spring

14 HO06 2172 Holder - Feed Out Spring

15 HO006 2170 Feed Out Hook

16 HO006 2138 Lower Exit Guide

17 HO006 2152 Lower Exit Roller

18 HO06 2151 Exit Roller Holder

19 HO006 3267 AC Line Cover

20 5214 1221 Rubber Foot - Fan Motor

21 HO06 2477 Guide Plate - Fusing Front Ass’y
22 HO006 5012 Harness - PSU - p

23 HO006 5013 Harness - PSU - S

24 N601 7048 PCB - PSU

25 H006 5600 PSU Ass'y - USA

26 HO06 3346 Rear PSU Bracket

21 HO006 3218 Front Frame Bracket

28 HO006 3252 Main Motor Harness Clamp

29 HO006 4394 LCT Connector Cover

30 HO06 2315 Rubber Foot

31 HO06 3251 Left Base Stay

32 HO006 2455 Rubber Foot Plate

33 HO06 2473 Front Spring Plate - Fan Motor
34 HO006 3072 Printer Fan Ass'y

35 HO006 4252 Caution Decal - PSU

September 1, 1989

INDEX PART NO. DESCRIPTION MODEL
36 HO06 3696 Rear Spring Plate - Fan Motor
37 HO06 3243 Ozone Filter

38 HO06 3374 Fan Drive Pulley - Small

39 HO06 2345 Fan Drive Pulley - Middle

42 HO006 2341 Bracket - Fan Drive Pulley (S)
43 HO06 2223 Bracket - Fan Drive Pulley (M)
44 HO006 2112 Pressure Roller

45 HO06 2113 Pressure Roller Bushing

46 HO06 2110 Hot Roller

47 HO06 2670 Fusing Lamp - 115V/410W

48 H008 5207 Copy Out Sensor

49 HO06 3248 Front Fusing Bracket

50 HO06 2140 Front Heater Holder

51 HO006 2190 Fusing Entrance Mylar

52 HO06 2192 Upper Fusing Stay Ass'y

53 HO06 2174 Thermostat Case

54 HO06 5245 Thermostat Ass'y

55 HO06 5244 Harness - Fusing/Thermostat
56 HO006 2166 Thermostat Bracket

57 HO06 5241 Fusing Thermistor

58 HO06 5243 Fusing Connector

59 HO06 2332 Rear Fusing Bracket

60 HO06 3247 Rear Fusing Bracket

61 HO06 2142 Rear Heater Holder

62 HO006 2180 Fusing Gear - T35

63 HOO06 2111 Rear Fusing Bushing

64 HO06 2181 Idle Gear - T19

65 HO06 2126 Rear Fusing Hook

66 HO06 2338 Pressure Spring

67 HO06 2490 Lower Fusing - Guide Plate

68 HO06 2115 Lower Fusing Stay

69 HO06 2125 Front Fusing Hook, 1

70 HO06 2331 Front Fusing Bracket

1 HOO0 62109 Front Fusing Bushing

72 HO06 3271 Interlock Fusing Roller




INDEX PART NO. DESCRIPTION MODEL
73 HO006 2236 Interlock Fusing Lever

74 HO06 3275 Interlock Fusing Spring

75 HO06 2237 Front Inner Cover - Fusing
76 HO06 2148 Exit Sensor Actuator

i HO06 2139 Lower Exit Cover

78 HO006 4166 Fusing Inner Cover Ass'y
79 HO06 2054 Exit Sensor Slit Ass'y

80 HO06 3229 Frame Stay

81 HO06 3276 Interlock Fusing Cover

82 HO06 2171 Exit Stopped Screw

83 HOO06 3241 Washer - Middle Pulley

85 HO06 2344 Fan Drive Pulley - M Ass'y

September 1, 1989

[NDEX PART NO. DESCRIPTION MODEL
200 0313 0040B | Philips Pan Head Screw - M3 x 4

201 0313 0050B | Philips Pan Head Screw — M3 x 5

202 0313 0060B | Philips Pan Head Screw - M3 x 6

203 0313 0080B | Philips Pan Head Screw - M3 x 8

204 0314 0080B | Philips Pan Head Screw - M4 x 8

205 0951 3005B | Philips Screw with Flat Washer - M3 x 5
206 0343 0060z | Philips Truss Head Screw — M3 x 6

207 0951 3004B | Philips Screw with Flat Washer - M3 x 4
208 0951 3008B | Philips Screw with Flat Washer - M3 x 8
209 0951 3010B | Philips Screw with Flat Washer - M3 x 10
210 0853 0061z | Bolt — M3 X 6

211 0805 3145 Ball Bearing —6x12x4mm

212 0720 0030E | Retaining Ring - M3

213 0720 0025E | Retaining Ring - M2.5

214 0720 0040E | Retaining Ring - M4

215 0720 0060E | Retaining Ring - M6

216 5052 0269 Bushing - M4.2

217 0725 0200B | Retaining Ring - C20

218 0720 0050E | Retaining Ring - M5

219 0807 4009 |Washer — 5.2 x11x0.3




September 1, 1989

MAIN DRIVE
! 49 a8
/ l Q. /
2 P L M\
\Ng_—— &b a6 -~ al \ 10
PP R 3 \ </ S0\ /
Yo-1{ [ /208 Z ¥ o \ ) M T > pH 203
X202 1 R o (N S a2 / X7
S5 s A Y. 4 023 ) (< P
292 NG~ TN At B A R N/ K ORISR
/ (A " a T X & 205DV | T Q)| Y\
8 s INMY RGN DR AR 43 ) 3
NP Y N © TSy a3 o g\ / e d e
R s o N3202 7wy A E 202 PN WL
R = . 2 b3 > ¥ g2 0N (20>
L9 | 1 U T 5 20 P yg A ) Sl 8
\ | Y e 20 2007 T TR 205 U - A 39 g
10 Tl v 7 G TN s T 4 05| Cener o £ 210
I LIS R B N 7| o el
N D TS~ 5 NN o RS e e F .~
W o7 <Nt e aANVL LS T Y DN Z A< U2
Wl 12 >57 S RS /T . LY LAE® Ry SN
Y L TN! e 2005807 I A TN LSRRI LR e 37
=2 §<¥ Sn202 i C @8 g, X N/ ™~ e - I 22024y e N
T s = T ewr gy | C RN N s L gl S BX ® 204
R s 208 ) ‘e I D 208 7 By e | 1\ I
L AW -5 Y i)\ = LD & WO 7599\ 21
BTNF—14 27 | P g2 SS—ani 33 TRy 202 ST | 36
208 A T NE—= SlIE < S
< P et Tk,
T .8 - o) 32
J X — o C _ ,e04
2 IO\ J e — L&
PPN /“E < i
PRI 367 S A 50
1) AN RO N2 ¥
S gl O NS Y «71
¥ _ N S T 31
K %y s R U G
NS Ry 4 ™~
N T = ™
IEGSGE T ™~
SIS 2 S
NG




9. MAIN DRIVE September 1, 1989

INDEX PART NO. DESCRIPTION MODEL INDEX PART NO. DESCRIPTION MODEL
HO06 5211 Modular Jack
37 HO006 2339 Inlet Filter
2 H006 3244 | Modular Jack Bracket 38
HO06 5223 | Main Switch
3 HO06 3210 Upper Base Lock Hook : :
39 H006 5031 Harness - Main Switch
4 HOO06 3211 Upper Base Lock Spring
40 HO006 5232 Master Belt Fan Motor
5 HO06 3206 Dumper Gear
41 HO006 4135 Fan Motor Duct
6 HO06 2238 Upper Base Limitter
42 HO06 3331 Inlet Cover
1 HO006 3200 Rear Frame Bracket
43 HO06 4128 Fun Motor Nut
8 HO06 3209 Dumper Gear Angle :
44 HO006 2464 AC Line Cover
9 5214 1221 Rubber Foot - Fan Motor
45 HO06 3610 Bracket - Main Drive Pulley
10 HO06 3246 Rear Frame Bracket Cover
46 HO006 5220 Main Motor
1 HO06 3352 Fusing Idle Gear - T33
47 HO006 3376 Fan Drive Pulley - Large
12 HO06 3351 Idle Gear - T441T16
48 HO06 3377 Fan Drive Belt
13 HO06 3364 Spring - Transport Fusing Bracket i
49 HO006 5014 Harness - Main Motor
14 HO06 3353 Transport Bracket
50 HO006 3694 Earth Plate - NCU
15 HO06 3356 Main Drive Idler - T51
51 HO06 2340 Front Inlet Base
16 HO006 3357 Main Drive Gear - T23 :
52 HO06 2468 | Edging - Scanner Motor Bracket
17 HO00 3332 Bushing
18 HO006 3358 Main Drive Shaft
19 HO06 3359 Main Drive Pulley
~0 HO06 2475 Main Motor Cover Ass'y
21 HO06 2471 Fan Belt Tightener
22 HO006 3350 Main Drive Belt - S3M L.
200 0313 0060B | Philips Pan Head Screw - M3 x 6
HO06 2479 Tight! Spri
2 ‘lghtnexr Spring 201 0314 0080B | Philips Pan Head Screw - Md x 8
24 HO06 2472 Tighter Roller - M16 . )
202 0951 3006B | Philips Screw with Flat Washer - M3 x 6
25 5413 1882 St d S
eppec Screw 203 0313 0100B | Philips Pan Head Screw - M3 x 10
26 HO06 3368 Tightner
g 204 0951 4006B | Philips Screw with Flat Washer - M4 x 6
27 HO06 3249 Fusing Earth Plate
9 205 0951 4008B | Philips Screw with Flat Washer - M4 x 8
28 HO06 4390 Base
206 0720 0030E |Retaining Ring - M3
29 H006 3335 Harness Cl - SCN Motor
anp 207 0720 0050E |Retaining Ring - MS
30 HO006 3599 registration Stopper
g PP 208 | 0720 0060E |Retaining Ring - M6
31 HO006 3256 NCU Earth Plate
209 0965 3008B | Tapping Screw with Washer - M3 x 8
32 HO006 3307 Bracket - SCN Motor Connector
210 03230060 |Philips Sunk Screw - M3 x 6
33 HO006 3310 Spring - SCN Motor Connector
pring 1 211 0353 0050 |Philips Truss Head Screw - M3 x 5
34 H006 5043 Harness - Scanner Motor - Relay
212 0705 0040B | Bushing - M4 x 5
35 HO006 3309 Setscrew - SCN Motor Connector
36 HO06 2339 Inlet Base




September 1, 1989

10. CASSETTE

Ay
) ® e
. N =
A )
/A /G Y
/ /WWWV /N NWNMW \\w\/ﬁmmw/yﬁw/
L TRl )
N T G I L SN T
NS K SO Sy
7-uww\ MW\ / \v\v RV wm\s
\ 4uw\ % %\ \x\ /m /v m v
VS A mwww
e . /y
N\ 3 /4
XQ/ \ X / ,‘x
AN N/M/ b
IR\RN
N\ \
/ /u/ny /|//

-20

1



10. CASSETTE

INDEX PART NO. DESCRIPTION MODEL
1 HO06 2319 Cassette Cover
2 HO06 2320 Bottom Plate - Cassette Ass'y
3 HO06 3638 Paper Size Detector Pin - B4
3 HO06 3640 Paper Size Detector Pin - Legal
3 HO06 3642 Paper Size Detector Pin - Letter
4 HO06 3665 | Front Side Fence
5 HO06 2322 | Cassette
6 HO06 3663 Cassette Decal
1 5447 2941 Rear Fence
8 5413 4835 Decal - Paper Level
9 H006 3666 Rear Side Fence
200 0965 4008W | Tapping Screw with Washer — M4 x 8

1-21

September 1, 1989

INDEX

PART NO.

DESCRIPTION

MODEL




PARTS INDEX



I PAGE AND
PARTS NO. DESCRIPTION INDEX NO
H0002508 F1 Lens 9- 3
H0002509 F2 Lens 9- 4
H0002514 Holder - First Cylindrical Lens 9- 7
H0002516 Right Mirror Holder 9-42
H0002517 Left Mirror Holder 9-43
H0003292 Saddle Edge 7- 4
H0003332 Bushing 9-39
H0003332 Bushing 15-17
H0003332 Bushing 19-17
H0004523 LOCK Washer 7-71
H0014219 M Lock Washer 3-53
H0061003 Lens Ass'y 11-23
H0061010 Lens Block 11-24
H0061011 Scanner Mirror 5-59
H0061012 Front Mirror Hoider 5-45
HO061013 Rear Mirror Holder 5-60
HO061015 SBU Adjustment Knob 11-26
H0061029 Pick-up Bracket Spring 5-76
H0061033 R2 Pulley 5-69
H0061035 Pressure Bracket 5-88
H0061036 R1 Roller 5-51
H0061037 R2 Roller 5-72
H0061038 Scanner Pressure Roller 5-16
H0061039 RT : R2 Pressure Shaft 5-20
H0061041 226T Timing Belt 7-55
HO061042 Idler Gear 5-61
H0061044 Short Pressure Roller 5-19
H0061045 Long Pressure Roiier 5-18
HO061046 Pressure Earth Plate 5-14
HO061048 Drive Shaft 5-84
H0061049 Stopper - Friction 5-83
H0061050 Scanner Pick-up Bracket 5-8i
H0061053 Pick-up Spring Holder 5-75
H0061054 Scanner Feed Roller 5-79
H0061055 ADF Pick-up Roller (Rubber) 3~ *

© b

)

September 1, 1989

PARTS NO. DESCRIPTION ngng:g.
H0061056 Pick-up Beit 5-100
H0061057 Front Separate Lever 5-23
H0061058 Rear Separate Lever 5-99
H0061059 Front Pressure Plate Spring 5-38
H0061060 Rear Pressure Plate Spring 5-40
H0061061 ADF Separate Shaft 5-29
H0061064 Pressure Plate Shaft 5-41
H0061070 ADF Friction Roller 5-27
H0061072 Rear Separate Spring 5-28
HG061081 Doc. Plate Earth Plate 5-95
HO061083 Front Bracket Ass'y - Lock Lever 5-49
H0061091 Front Fulcrum Pin 5-101
H0061092 Support - Manual Feed Lever 5-1
H0061093 Manual Feed Lever 5-12
H0061094 ADF Separate Bracket 5-24
H0061095 Separate Sleeve 5-26
H0061096 Lock Lever Ass'y 5-36
HO061100 Antistatic Brush - A3 5-33
HO061101 Manual Feed Spring 5-13
HO061102 Separate Friction 5-25
HO061104 Pick-up Friction 5-82
HO061106 Pressure Plate Spring 5-10
H0061107 Upper Guide Earth Piate 5- 6
HO061108 Contact Glass Ass'y 5-98
HO061111 Stopper Ass'y 5-22
HO061115 Stopper Bracket Ass'y 5-21
H0061119 Bushing - Cover Gpen 5-94
H0061120 Cover Open Pin 5-92
HO061121 Cover Open Spring 5-93
H0061125 Top Guide Plate 5-35
H0061126 Lock Lever Spring 5-34
H0061127 Rear Lock Lever Ass'y 5-31
HO0061137 Mylar - Document Guide Plate 5-97
HO061146 Front Hinge 5- §
HO081147 Rear Hinge 5-15




N\ O n (0] o N O O O W N W o~ WO Mt

N~ Py O O (VOO O e OV O M M < O < W N © W ™M M WK~ RN O O r~ T W T
™M W WO g I & W —= —~ I~ M 0 — < O < G W - <t 1 r 1 1 1 1 T 1 ' ' '
1 ) 1 1 r— 1 ) 1 1 1 ] I 1 1 1 1 1 1 1 1 ] 1 LS 2 I R R Ve SRR Vo B Vo TR SN AR R

W w o ~=ww W W W on W oW W w w0 M M WK = = = e — e e— = e e

P.
+ 1 >
L Q — -
- ~— © [
a. Q — w v
> 4 > o - =4
a - s - (o4 Y- >
© v — v - [T -
- | (L [ ) w - 7}
IV a [ < < [} ©  wn >
@ e Q — + 3> b — N - <C
s BV — o c w w < B a << v >, o
a U o [l o Q 0 > — <t v o - > < o
= © o S < E Q o - $- — v S. < - [ - (=
[ S W - 3 P g “n [ o @ Q v un c -
= ~ o B — == (8] ~ o, A w - RS S AN B e =~ ¥ A= voown £
1o v @ © 9} — <t — X - 3 0 —- W < 3 [
[ Y] - L O [- S TR & © = = = D O — e~ © = ST
U TV U < @ © v o 42 o - NNt D I vi O O © o~
Qe -~ € @ s U e v o D NN 2 > v - - o —
T W I "W U O B L 3 oC B B = R ol U | 7 T R s — O c o O
— U, D QW e~ I e Q - I3 GV o (SRS ] 3 O ! ! v W - € W O P O € o L. < x
a. X O © & 1 oo wn (] ] l O M W Cc O Y WV 4 XD W D e
2 — L) O & ¢ Vi oem O E € e — 3 —~ n Q |
e cC © DA W e 1 E o ¢« ! T o (S . e W 0 X QA v _J A O w — 3 -
v YW O s - o b= I S T} — ] = (I S D ownv o u. 3 i
g E 0o ~— <« X L. oA £ L~ I L e o C o~ e $— - - S P o n |
+ 3 3 = L I I S) 3 v @© @ c© cC ®M W M O 0 U QA+ VN TV C - »n |
C QO VW W Lo~ ™ o e W Q= OO L ©Mouw WY WA > A~ A U W 0 # © O
QR 99 £ @M W L x50 & > .J WL O VU WO ®a o % os2y? o w %
O < VvWwo oS e Do T Y Vo O D 0T Waa 6w o el

W ™M O O W — ~ W N O — N ™M — Q m— OV IS PN NN QDN W F ™ w O W i

uy aﬁ ~N O O O O PN N - -~ - T WO - g W N WS T W W W < N ™M H
1 1 1 1 1 1 1 1 n U '

Py 1 D w0 W w0 w N oW M ™ M W0 MM W W W NN N M N W oW~ P~ WO~

Feed Button

Manuai

1S
[ +
w“w > v [
[ ] 9] — = 4+
v ) >y [} s
a3 = $- o — —
— > Q@ L 4+ [a¥
(L v > - (S}
R o [} o w Y .
L] ] 2E 4 D wv $- (@]
W © = 3 - ™ W @]
. [l 1 2 w = L S IS Land = = k= o
I ) ) © 154 = = O [+V] -~ = O wn [ele]
LI < (e} > O D - " O 00 <t =t . =t !
w < @ o O - d > W Lo L) ' -] oc — <
- Q (] w (S e BT ] 1 ' [P [}
Q1 a 1 [ [ SO = R = S S - W ' &) [T
o W ' T — v n ' < S $- - - O
c v = ul R d + > £2 O e e — 3 1S Lo o .. g c —
L) =4 + e -+ w 4 3 o o g w wv o W Q [ DV ~ Q.
s L [« IR iy S [=] QL X = L Ve BN V] Q42 1 w U b D — i
w — E +# - 0O Q X0 = Q ~— — n o (] (] o woL
o = B Vs B < S o Y O " E LI %! " © L I N} - (N € uT $- 5 > — S P
S Qe [«3 2 © . p=1 e e ) CL a wun Qoo 1 @ v @ v s.
Q o O = 1 3 wn o o O 1 [ B ) oe R U = e v - LY 3
- = o v [eo] v O w L. - 33 S r— T o — o Vi e—
R - Q 4~ +#2 E O & & M X O ~— L W O rm M~ T = = 33 Q@ L = O
-+ O 5. w (S = S € 3 (5] v W (S} (72 U 2 O O a. o L — S
g © O C M O M O Y O ™ > wm - € = — (= C u. W > ue a3
- < @ o v @ & L $- O =4 S (el =} 3 Q L © W W~ NN D e~ -— a o - Q
a WV @ o L al X u O Vo WO Y O WV W = QN X o <C I o x o < @ o

DWW YWY W YNNI MO0 DO DH DO OO~ e 22O
—_ =~ - — - L e e T o e NN NN
S o oo o o S o e o o B Y B ST TS SR A U AN Ul e S S




PARTS NO. DESCRIPTION PAGE AND
INDEX NO.
H0062113 Pressure Roller Bushing 17-45
H0062115 Lower Fusing Stay 17-68
H0062123 Upper Exit Guide Ass'y 17- 5
H0062125 Front Fusing Hook, 1 17-69
H0062126 Rear Fusing Hook 17-65
HO062127 Exit Bracket 17-10
H0062130 Fusing Stripper 17- 9
H0062131 Stripper Spring 17- 6
H0062134 Fusing Exit Roller 17-12
HO062135 Bushing - M4 x 6 17- 7
H0062138 Lower Exit Guide 17-16
HO0062139 Lower Exit Cover 17-77
HO0062140 Front Heater Holder 17-50
H0062142 Rear Heater Holder 17-61
H0062148 Exit Sensor Actuator 17-76
HO062151 Exit Roller Holder 17-18
H0062152 Lower Exit Roller 17-17
HO062154 Exit Antistatic Brush 17- 4
H0062155 Exit Fusing Cover 17=2
H0062156 Exit Cover 17-1
HO0062166 Thermostat Bracket 17-56
H0062170 Feed Out Hook 17-15
HO082171 Exit Stopped Screw 17-82
H0062172 Hoider - Feed Out Spring i7-14
H0062173 Stripper Release Spring 17-13
H0062174 Thermostat Case 17-53
H0062176 Exit Interlock Lever 17-1
H0062180 Fusing Gear - T35 17-62
H0062181 Idle Gear - T19 17-64
H0062182 Exit Gear - T19 17- 8
H0062190 Fusing Entrance Mylar 17-51
H0062152 Upper Fusing Stay Ass'y 17-52
H0062203 Front Bracket - Paper Feed 15-43
H0062211 Lens Block Stay 11-31
H0062214 Settle Plate - Harness/Solenoid 15-67

N
»

September 1
PARTS NO DESCRIPTION PAGE AND
INDEX NO.
H0062216 Inner Cover - Lens B8lock 11-19
H0062219 NCU Shield 11-11
H0062220 Inner Cover Bracket 11-18
H0062223 Bracket - Fan Drive Pulley (M) 17-43
H0062231 Rear Bracket - Paper Feed 15-96
H0062236 Interiock Fusing Lever 17-73
H0062237 Front Inner Cover - Fusing 17-75
H0062238 Upper Base Limitter 19- 6
H0062301 Development Drive Shaft 15-90
H0062302 Rear Bracket - Pressure Upper Base 15-87
H0062304 Op-Port Cover - Stay - FAX1000L 13-33
H0062307 DMU Clamp 13-32
H0062309 FCU Support - R102 13-58
H0062315 Rubber Foot 17-30
H0062316 Spacer - Pick-up Clutch 15-104
H0062317 Pick-up Lever 15-34
H0062318 Cover - Pick-up Roller Stay 15- 6
H0062319 Cassette Cover 21-1
H0062320 Bottom Plate - Cassette Ass'y 2i- 2
H0062322 Cassette 21- 5
H0062323 Pick-up Roller Bracket 15-22
H0062331 Front Fusing Bracket 17-70
H0062332 Rear Fusing Bracket 17-59
H0062333 Front LCT Stay 13-56
H0062334 Right FCU Shield 13-60
H0062335 Clamp - Development Inter Lock 13-61
H0062337 Adjustment Bracket - Sector Gear 15-107
H0062338 Pressure Spring 17-66
H0062339 Inlet Base 19-36
H0062339 Inlet Filter 19-37
H0062340 Front Inlet Base 19-51
H0062341 Bracket - Fan Orive Pulley (S) 17-42
HO0062344 Fan Orive Pulley - M Ass'y 17-85
H0062345 Fan Drive Pulley - Middle 17-39
H0062348 Registration Mylar 15-36




[=)w)
= [
<< g DN~ ot O~ O MmN o~ ~
MIF WO N M NN e N WO 0D — WO VW QO ™M NN ™M o~ O < — & oY QW 0 W — g —~ "
w 1 ] 1 1 ! U ] 1 1 1 1 -~ < < w ~ < I ~N & W W <t o o 1 Lo B N
e A A A T Y B R T ) N B N S S S L o R R N T L A A A NG A
< L Bl e e e A T s T U L Gl h D~ D~ W N D~ o~ o N Oh
L=
$-
(o]
+2 s
W [e]
@ > s S
< - S -~y o
© o s v o 5
o o o w = 1 ' $e >
QO x o T v W pand -
[} o Q v e S Sy vy
£ © = Fu} Q N 0 w [ w
(8] 1 c - e - [s4] o > > (] <
+ 0 c (=] s s o c - O o ~N W
= - < ~ — o [«] S QO e LA 4 o>
o 3k 5~ (' > W [~ 5. W [ s, Q2 | o c O o s
= v o - Lo W < .. o C - L O L @ - L m
= *» w ! v o Q g S TV Q v O w W o . O 0 ot ©
o X O - A = L. o p-4 wdl 8] c }S > D E =4 c Y O ~ £ O
— W E . 3T [T — (=] - S W 3 >y o b= = c € — >0
o O Q - [ 3 @ QN = s v O © 1Y % ™ ™ 3N O ™ Un ]
O - L ' ™ S 3 O O © N = © @ 5 ~— O ¢ VU VU VI I O — ' -
wy - v @ — O w = o — Ko~ ) VUV T O O W L .o > VoW — - X O
[¥¥] LW C & = oA > [~ ' [« € O v~ @ > € X L M @ © (=] + [ X O O
(o) L 4+ o w (<] ' e I (oI - — o o (o] L c — 1 (&) 1 1 w c © ! U O
[ € ©o o o o Q L o L £ U o O L o X a3 [ = . [} C O —
> Qe - [ = W uw 0 c Q £ 0 = 3 [T el S = Q | 5 S | S Q — o [V
o (%2 B Q - 5. 4 vy - N (S =4 ~ - o v W E o (&) v [ [ T ~— £ om =
© ! o L O ™ 1 [ Dy = — -4 @ . > c > > ] >y T © -
' - Q ) S 3 c >y U0 > 43 D ' [ 27, B ) < (=2 < O (=] ' 10 o L i 4
[ — - N O o o W o [«] (%] L&) c ! C w = O = W O w c w
c O O o = c o s. e b= Q o % 1 Q a. S T o W L
—- M £ 0 4 [ B S < B C R T = © QO u. - e | = R U VR < =)
wd Q= <2 c C. L= B =S g (] (8] . v O wv 3 o © — T & [V} c @ v O c - 1S £ 1S
[ = I - o O - — v o™ 2 C e s O | QO - Qo © L] o Q = (<] ©= c - o 1% o o o
QL L VD @© - " 3 3 - O SN wm e W - O U O O O L 0 £ L < c o £ @ 5 oo L oo
C O W o - E O 0o v E ow o Ww O v T - OV uw w2 o L e e x w v w @ u O
(=] L O — NN ™M 1 N 0 O Q W PN O O D —~ v ™M 0O & U WO —~ O N M < W ~N O N 00 o;
= W W W NSNS NN OO0 D = — S ® N NN ™M MMM W W W W N R N N R
| PN S S Y S Y - v VoS P P W W 1w wwwnww W W W O O O
wy N NN N AN N oy NN NN NN NN NN Aoy o NN ooy
- W W W W W W W W W W W W W O W W W W W W W W W W W O W W W W O W W W WY
(<4 Q QO QO O O O O O & & S QO QO O OO0 0 0 O O QO OO 0O O O O O 0O O O O O
<C QD QO 0 QD O QO O 00 0O OO D Q2D OO0 Q0D OO OO QO O 0O O O
o r . ©* X IX X ¥ XX ¥ ¥ &£ ¥ x T I ©r ™ I X XX &£ X & X FF E T &L © I T© I X I I

.
QQ
“M = a 3 D O ™ ¢ O ™M ™ o < Nl m o g o e
« "0 N o O N o« W 00 O O N — P~ AR 2] < [te] —_ -~ L
IMm o 0w — W — o nw M W MMM g W DWW W ™M T W MWL NN g ™
Wwuwl vy N [ (] 1 oo L | L] o L 1 [ w1 1
B O T W o, D e o e e e e . — e e= o e = D M) M) ™M N M N ™M M M
L2 — —~ IN — o= o e— e e e - Lo e e L o e e T e T e T T e
[« WY
e}
5 ¢
< c
. v E Q)
-.V, =1 >, Q E s
wn [ >, o o a @
4] = € o < P — O o w
Z > < O o %3 ] [T L O a.
Q|- c - - 0 v L 5. s S > W > ™ e .
= ©n O 4 e < (Y [ © v > - o 3 % o a.
- v Q = ™ ™ Q > > [0 QO v »n O B o =
o (=4 [ A [ o (¢ o (L] (=Y} — — [
-— (=S T R @ © O . O ! T . W > s
cx ] YV = o wn n — — © [ ST ' v + T o o o s
> - VI B e e e — -] £ W . © C ® O S 4 o I ) E o
v ©T T [~ - (S R S w B L D T R T TR T LR T > >
Wilme © 2 »m ) U € O & O O =] [ V B E - ® 4 O C e D — @ 2 — O ™
O |l a © O ¥ & o > C £ @ E s oy S O = ™ L M4 - a 0L QOO P
~— W > W o —~ a m™ ™ O e a — " £ & 3 - U 3 v
VOO Y X T e o o~ ) BV O QL W - - a £ - O S 2 3 T A v o
0 T % C - a o et © B I L I = T TR~ S 7} o = O B — [ ]
ol T2 R - N - R TR - R - SR e] L (] ¥ T A > < 0 o 1 v O o W VU wn
3 3 > £ € E T 3 € QO — @ & e > L D e 3 U - e T & = 2w L T e~ © © ©
B O O O e - O Vi W E ©®own "M O O O v O QW - O oD o é n L € o
C a x O & @ P SR R = SR TR V) =] I N T O =B .- Y]
| T — W % % L UV wn ® MoOS> > e B - A A R TR B NS - )
9 ©® ¥ £ O QY o v o o e T O V=~ R~ O~ I =R TR B S
2 Q€ 0 M O > QCEE D M 4o O - W DO >0 B S 9 e 0 ™ L D m o~ o
O W O I € € W O O 6 0@ r— € OOV Drm — 6 L ® £ O £ & s 2 3 L oa O = 8o
e R I R = B i e e = I~ T ™ - R Y S VS S P S VR~ v et < S~ ey S
.
—_ = ™ ¢ ) - PN ™M Oh O O N — M MO MO — ™M WS 0 0 O N
e mw N co _& nw .M mv (=) M © Q rm = = NN N MM MMM g W oW W oWw W Wwm oW D O 0
VLYV Q0 I F St FF F ottt It S o S oS T e
A I T B I I N B N I N I S N A N I N N NI NI IR NI VPP NP VIV VDS SA NNy
- B L W WO WY W W W W LW W W WO W W WW O WW WY WY DY oW e oS o
ac Q9O QO O O O O O O O O O O O O O O Q © O O O O O O O O O O O O O O O O
<C QO Q9O A0 QD000 DS Q Q0 0O 0O Q0 O O O Q0O 9 0O C QO 9O O O
o. T L T T X T T IEXTIIIITITITIEIEITIEITETEFTETIFTEZTITEEREEER




[wN )
2=
W Wm oS N = D 0 M g 00N MR P oSt N WM 0™ N A 0 O o
<€ | ™M - - PPN 00 g Mt M M M) WD — <M M M ~ 0N g 0 N W N O M~
wi | o ! ' ' 1 ! | 1 | 1 | 1 1 1 1 [] ! { 1 ] [ ] ] 1 U 1 1 ] 1 ] | [
QO[T D ™~ = IS P D WD W W W N W MM MMM O — ™M ™M O O e g | !
= e e e e e e SRt h AE  Ae d
Q. —
w
[\ w
w no
el m |
m W~
€ 4 S L o
[ s 4+ = W [= N |9
=3 v @ [y} Q [ o
() a v oo a = Q Ao = - v
a ®m E v A oD £ oo 9] v
S D oo o a YO o— S © Q [} =L )
[ 0 o ~ O o o . U © c o [SENe] s
2 > & oo [ W C - o L oo O c [ S P <]
o QO v C o L ® W % > - 3 W 4 @©® O o e o © ©a
= Q M~ o+~ ® 3 O > O W E v © Y= o O s r = (]
[ [ S, B -~ W S = N == T Y B S R = Q o
a. £ 0 a O v DD o a LU T A R T . A " EVAYe) e = a o
— C x vi O o pun] LI S o o “ @ O o "o Q 1
[+4 Q S @ a € a S - 0 WP o w o uv . a
(] v = o o o o % t o~ wn - b= s O i x O
) T O £ © < 3 - - 4 ™ o LI -V 4 3 ! 1 4] Q
w Qe e e 1 Al =S B S S o) ' - - [}
o L. 3~ v v on woo” e oM O L1 = < Lo O o
Qv O O 353 I 3 o © s ] ' [ ST [} —_ W v E WP —
a > > W ow uw E S 2 ou YV a W wn = L. > @& Qo £ 2 0 a
v E [T ) © a W c XN a a 49 T o Qv O — =3 ~ W
-~ © = VO X M o — © ¥ I VU W @ O m© 1 [=] LO> O O B O VU P
@ - w © S ') ' — E O 4+ O 2 ~— E = . O O - (=8 o @
QO > ®o 0 o O =} O 4+ — ) W P D wO> O WML A P LW,
£ O ~— = - oW o @ o™ wv VU . Ol 4 O woown 3 S D
v E (R T T T "N S R - — ¢ = P =SV SR < LS N L 2 =] +
(] ¥V U OV U W o~ e K L I B = S~ T B O = Q£ © - a. » <
o RS D Q> P P e L L™ > @ ™ W O . O o L ™MD e~ L L ™ D i 4w o
L o W o W Cc © ¢ a0 o [ Lo S T T B - S X R A L] = O QO e
[VE ZD e = = A 0O M M o @ L W o vw»m vk S = T T Vo O .J
"
@] Py W ™ 00 @ O r— W W OO r— Al W WO K~ W O QO — O IN O O — N WO — < W W 0 ~— N W
= N W W W WS N SIN D00 WD OO DO o o o ™M ™M ™M < 3 <
SN Qo NN AN NN N NN M M MMM om e ™M oem M o o m ™M m ™
%) QA Q@M MM M e MmO M E M ME M@ M e MM ® e e e e e o (a0 B o T o0 BN o0 B o0 B o
- W W W W VO W W W W W W W W W WO W WO W W W W W W W W W W W W W W W W W O
o QO QO O 9O O OO0 OO0 OO0 O O QDO O QO O A 0 QO OO O O OO0 O O O O
=4 QOO O 00O OCODDODS S SO Q QO O QO O O OO0 OO O o & o QO QO O
o & rTrxXx T T IT X EXEIXTIXTEITEZITIEFITITEITFZTTESTFTEE I ©L T I I I I I

™
O W oo ST NS W0 o <t ~N o= O wn QO M N NOD O O~ — 0 O —
Yo} - Nt o o) O NN - N D = e ™ o~ O T W M A ™
U R L T R SRR~ R N [ | 1M 1 1 [V | L R N 1 ' [ Y B [ |
I ™ ™M o om 1 1 I P~ O OO o oy o I~~~ m o o L A 22N SN S ) T o2 Be ) WY SNURERY NG, ) L N N e °A)
O r= = )N N o e e = e N e em e e ~N e e s e s = e e = M. o e e
.
> © ¢
[ V] - ] [8]
o oY W 0> (o4 4 (=]
L L o o n - < -
Q © @ L < wn (] e} o s S~ a
= th & £ n3 © (%) (7] 1] 1S [ W E
LW L s C 4 = o © 4 w >Ny > 4+ s
=] ] QO — < m [%) v @ o € —
£ . . I X e ] 1] — — 2 O - (&)
Elo == .« . o o [ST S % ] — W
a. - - v i) o n w o 5. © = -] > - v n
= ] [ C o>y @ W T v a w o a a [3] 1] P n
& [ ' v U - N~ — o £ > © > % o o Q
bz .o S P2 Bt > X 3 D [3) Q- S @ Y — o [ 7]
F“ VOO U N 7] w © [~ SIS oy (S IT) M 4 © o >t )
> O > v W (Lo - V= G << O O 1 - Q [ . W ©
=] QO ~ O O > T X . [+3) R 2 O + O ¢ [55) £ W L2 T O —
O o O e~ O ™ o o o4 |- 5 wvo> = D [SI ] +oa wn a
® O a oo " U W © o o T v o [ S Y 5.
T W O ' u E ¥ Vo m X O a1 D w E T D o O =
€ = € U O oo W < (G [8} ] o © w e )
W w w C C © W o . s m o E O ¥ 0 E I - 1) o O -
W W o= SO @ W e =] ~ < O 3 LI T o o = L ®©
R ) [ R s [TV SO W -~ O | — W (S °w
C £ € & & ®© £ U o« L N U O O W o o 3 4 - W e o T
O O O W ™ W O " - m© E o a — 2L Y = O © © {7V o}
Lo LU W~ - L L @ S5 O 0 3 = o @w > o W o 3w oo ©® DO
W L 1 o o O - O a O D 3D w — O L)W SR R w o= % =
sl 2 g QT DN D WO N~ W WO O~ — e T W W N MO — & W WO
Q| |Xw 0 ™WHm DO WWM AN O O OB = ~ 2o e N N g ot T T WD DWW N
ZIO WYV OW WO OO ON N N N G N~ NN N N QLN NN NN NN N AN oy
. T HNNN NGO A OMHEHMMEOMEOH®Mm®M OO, e O S [ S e B e I o B o BN o SR S MR o
Vi W © W W W WW W W w o oo W W W W W W W W W W W W W W W W W W W WO
! o QOO 9O O O QO OO0 O OO QO O O O QO O O O O 0O © O D QO O O O O
! =3 QO O QO O QDO O OO0 OO0 0O OO H &S QOO0 000 000 00O O
a T+ T T T T EXETIXTIETIIXIFEEITIITFEITETTERETIERR T I ¥ X I & I Ik I




PARTS NO. DESCRIPTION T:SEXAzg.
H0063346 Rear PSU Bracket 17-26
H0063350 Main Drive Belt - S3M 19-22
H0063351 Idle Gear - T441T16 19-12
H0063352 Fusing Idle Gear - T33 19-11
H0063353 Transport Bracket 19-14
H0063356 Main Drive Idler - 751 19-15
H0063357 Main Drive Gear - T23 19-16
H0063358 Main Drive Shaft 19-18
H0063359 Main Drive Pulley 19-19
H0063363 Front Bracket - Transfer Fan 13-54
H0063364 Spring - Transport Fusing Bracket 19-13
H0063365 Rear Bracket - Transfer Fan 13-46
H0063366 Development Drive Gear - T24 15-91
H0063368 Tightner 19-26
H0063372 Belt Pulley 15-82
H0063374 Fan Drive Pulley - Small 17-38
H0063376 Fan Drive Pulley - Large 19-47
H0063377 Fan Drive Belt 19-48
H0063380 Master Drive Belt §-40
H0063381 Master Orive Bracket 7-43
H0063384 Idle Gear - Master Drive - T20 7-45
H0063385 Pulley - 0BM Drive 9-38
H0063388 Master Drive Shaft 9-34
H0063389 Master Orive Gear - T16 9-32
H0063390 Master Drive Arm 9-33
H0063393 Master Drive Gear - T23 9-35
H0063398 Arm Bushing - Master Drive 5-50
H0063399 ORY Clamp 13-45
H0063402 Dumper 7-41
H0063405 Rear 0BM Rail 7-59
H0063406 Front 0BM Rail 7-33
H0063407 8ias Terminal - Main Charge 7-31
H0063408 Upper Base Hook 7-65
H0063409 Front Hook Pin 7-66
HO063415 Reinforce Plate - Front 7-14

SApTe KA PAGE AND
PARTS NO. DESCRIPTION INDEX NO
H0063418 Reinforce Plate - Rear 9-36
H0063419 tarth Piate - Main Charge 9-30
H0063420 Master Earth Plate 7-34
H0063421 Pressure Arm - Drive Pulley 7-29
H0063425 First UIB Cover 7-1
H0063427 Fusing Interlock Cover 7-11
H0063428 Net LDOR 7-16
H0063431 PMDR Connector Bracket 7-57
H0063432 SMDR Shield Cover 9-18
H0063436 PMDR Harness Seal 7- 8
H0063437 Harness Seal - FCU/UIB 7-7
H0063438 Hook Spring 7-67
H0063439 Main Charger Duct 9-27
H0063440 Master Unit Interlock 9-18
H0063444 Varistor 9-31
H0063446 Upper Base Hadler 7-61
H0063447 Earth Plate - Upper Base/Base 9-16
H0063451 Housing Charge Ass'y 9-24
H0063453 Under Holder - Second Cy. Lens 3-28
H0063456 Support Strip - Cover - UIB 7- 2
H0063458 Main Charger 9-37
H0063459 Fusing Interlock Spring 7-10
H0063460 Pressure Arm Spring 7-32
H0063468 Dumper Spring 7-37
H0063475 Idler Dumper Gear 7-38
H0063480 Idler Bracket Ass'y 7-40
H0063483 Inner Cover - LD Unit 5-29
H0063484 Inner Cover - FL Stabilizer 9-17
H0063485 Harness Inner Cover 9-10
HO0063486 Side Inner Cover 7-62
H0063492 Rear Inner Cover 7-56
H0063493 Inner Cover - Side - Under 7-63
H0063508 Pawl - Shaft Paper Feed 15-16
H0063509 Paper Lift Lever 15-11
H0063512 Pawl Stepped Screw 15-15




PARTS NO. DESCRIPTION ?:gngsg PARTS NO. DESCRIPTION

H0063513 Pawl Spring 15-14 H0063575 Rear Cassette Guide

10063514 Boss - Paper Feed Shaft 15-13 HO063579 Stay - Paper Sensor Board

H0063515 Paper Lift Pulley 15-10 H0063586 Registration Roller

H0063516 Feed Clutch Sleeve - 36T 15- 8 HO063587 Spring - Upper Guide Plate

H0063517 Clutch Spring - Paper Feed 15- 9 H0063588 Hold Spring - Upper Guide Plate

HO063518 Clutch Hub - Paper Feed 15- 7 10063591 Lower Registration Roller

H0063519 Pick-up Cam 15-19 H0063592 Registration Electromagnetic Clutch

H0063523 Pick-up Bracket Spring 15-21 H0063593 Registration Orive Bracket

H0063530 Idle Gear - 15T 15-28 H0063596 Registration Shaft

HO063531 Pick-up Roller 15-24 HGG63557 Registration Clutch Gear

H0063532 Feed Roller 15-29 H0063598 Registration Orive Pulley

H0063533 Snap Ring 15-27 H0063599 Registration Stopper

H0063541 Stopper Bracket 15-69 H0063600 Mylar - Feed

H0063545 Release Lever - Paper Lift 15-70 H0063601 Pulley Washer

H0063549 Release Spring - Paper Lift 15-71 H0063603 Front Transfer Guide Plate

H0063550 Ratchet Paw Pin 15-75 H0063604 Adjust Plate - Guide Transfer Rear

H0063551 Stopper Pawl 15-68 H0063605 Guide Plate - Transfer Charger

H0063552 Ratchet Spring 15-74 H0063606 Pin = Transfer Guide

H0063553 Paper Lift Shaft 15-47 H0063607 Reiease Pin Siider

H0063554 Sector Gear - Paper Lift 15-78 H0063610 Bracket - Main Drive Pulley

H0063556 Sector Gear Spring 15-77 H0063611 Clutch Hub - P

H0063557 Sector Gear Bracket 15-79 H0063612 Clutch Spring - Pulley

H0063558 Sector Gear Lock 15-80 H0063616 Mylar - Lower Guide Plate

H0063559 Tray Lift Arm 15-48 H0063623 Paper Sensor Sheet 2
H0063560 Paper Feed Guide 15-54 H0063635 Fulcrum Pin - Pick-up Ass'y 01
H0063565 Separation Roller Shaft 15-59 H0063638 Paper Size Detector Pin - B4 3
HO063566 Friction Roller 15-60 H0063640 Paper Size Detector Pin - Legail 3
H0063567 Torque Limitter Clutch 15-61 H0063642 Paper Size Detector Pin - Letter 3
H0063568 Torque Limitter Cover 15-62 H0063644 Mylar Seal - Transfer Entrance 3
H0063569 Torque Limitter Spring 15-63 H0063645 Front Stay - Feed Shaft 102
H0063570 Friction Roller Stopper 15-64 H0063646 Pick-up Roller Holder 15-23
H0063571 Friction Roller Bracket 15-58 H0063647 Feed Roller Shaft 15-20
H0063572 Friction Roller Shaft 15-57 H0063648 Pick-up Roller Stay 15-
H0063573 Friction Roller Spring 15-56 H0063660 Cover - Development Interlock 15-51
H0063574 Front Cassette Guide 15-45 H0063661 Cover - Paper Sensor 11- 4




~ — <t O o < un L T2 B Vel 0

DU - O F O — O AN O S T O W~ DN NN N ™M koo S Moy
NN ey LN I N e T ' 1 I o N ™ N - e ™M N M ' [} 1 to—

t 1oy ! [ = I | Lorm= = 1 =~ ) I 1 o~ 1 | [ 1 R e =)
™ ™M - ™M Y - ™ ™ ) — — o) - — N o™Mmo M m — o ™M M ™M ™ ™ wy -~ ™M ~—— = — o —

5 | S s
w [T ]
> > > >
(o] [ o o o W
(3] ©v o OO S >
- O [s]
- D - L O
[ G 3 .o W c
< D © o c [T
€< C >y 40 > - o -d E
- o > - C 2 0O o — (=] -— a € s
a (I T TR S [ ] o © o
+ O P o E 1 o © — e >
5 [ v < 3 E s — v @ [ [e]
[T} [+1] Q o W 3 @ >¢ T o o > w2 O
> © %) = »n ® - O U a W < — [} v
o - [ [0 > 6 m O VU OO O o N w3 g a. [= B TR SN
© 3 [-- I - - O o > [= =TS} [ o — E o -

(G [ LI Y B -~ 0 ~ o> [T R . T R <)
- 2 ® P~ WV oLt Voo O e o 1 L o + E w > O © w
w o QO = LV a x « > o c O © (%) L2 O € D - o~ T B o~ e
v c O o 3 [8} Q¥ o © » oL L oo . ] Qv W I N "B W
-~ o T O L MWL O Qaa E 0 U x O > D E @© [ S T B
Q E 2 [T N T} oD v c O - L 0 O 3 e~ - O O Vv W
= 3 - - > @ > 1 S S 1 —ma 1 o> 0O F 0 a v cBoo o @

%} X & O o o 1 o — (<} > C @ -~ o E O
+ O W P QO s O e - HE T E C - 0 P O 0 € - w1l oa0
w o @ © w [T -] [=ANR S ) B3 O - O s O w2 @ [e]

v | . : T L X W M 0 ® o€ DD F L e O r—= & . O - ™ O B o= a0

RIS [T ] @ WL YL L M- L DB 0 LC >t oa we O 9 e S ~ W TR TR " T}
< Q@ Q9 = a d oo P U~ O O Lo~ G oo T © O YU I W D - > O wn
© @ S 8P 28 8- & 35 a >35> ¢ € G5 50 0 a9 O a ®M o 2 v v oo
I PO WO Vo ®dO FTWLaahn o oedd L - 1 O O vV O u m

PARTS N

O
D T O M ™M C w o < O O
« w - W0 FW ) - T 0 WIS M g OO N O N WM MOt W 0Mm O WO
) 1 1 1 1 [ 1 ! 1 1 1 I I~ PN IN O3 WO o™~ A“. wﬂ A/_._ ‘u-w A-» 1_l .4_. Ju Aﬂ .n_— l_l ,’-4 44_u .)w
-~ = - U - - ~N - 10 v oWn 1 1 1 1 1 1 ] 1 [ | !
NN N — - mul.. A e T e o L0 2 oo T 0 TR o o B o B o S S oo B W o N o WY o S o S P NP
4+
w
¢
w
> M Ma
- ) S
w + o S
n o TR
< = o B4 > [
o < e (8] o >
+ c [« c e S =l o © ﬂ"v S
w o [+ 8 T o L O - (&) ‘mh
E14 a o w. 3 [} [ S 4 lm
O O u. > [= S S — = —
[ @ 1 Q 3 (=3 w [ o S 4+ B4 (@]
$— Q v R B 7 T 72 B S > Lot ch o o @ Q0 I
a v [ =T VR v wn o x — U C N . 3 -
11} T N W P 0 X M v O L] — s-. L& 1S @ U -~ (SNl L cx - v
v o s ™ Zz T 0 W O - 3T 10 a ©< (4] $. 1 5. 3 [e] > mu >
—_ = |8} w s - wn o O O — () > | > Q 1 L a % L= @ 23 (o]
[ TR <~ - L ' a € - — ~— ' o @ (o] U o- o > 2 W N o W . O [ |
Qo ow U - % j=38 [ s S S c o (&) c o O W (g — n3
Q) ('™ Q a o o o ose @ U W X S o [ = $- O @ 3 - $. -~ s S = e
o w (14 o D 49 C - 2 2 P U © 1 . > Q = W U M WU (] Q [ @ . <
w L7 =) T < < = Q W a a — v w > e [~ = > > > > s o o
Q v~ O € - . I+ = = 1 B N O ™ m o L O X ~ L ®© 4 O O O o 42 v O -~
o e (=] ' o (=8 QO LV o o YO W > 0 S =S R & B S B 35 B = >
+ L% . [T~ I SO T T T S L L] ws [ < I T v O 4
QU +2 - @ = ©= [\ 3} v a o o . © s.. b o 0 R £ £ o » pd E O © s
A S U S B R T SR G S S S R T ] v @ L ©c s £ . 3 £ o c© oo =} .
w o ™ > —~ L™ VN QO - @ Y a o ¢« D O ®WM O ©W O O oD O DLW o
LI C T [J] O ™ U O ® W P O D~ ~ B O [ J e~ £ @ v O e —~ O U a o
O w @ u J @ W o uv s X E v OO D D ik ood W oo w x O xXx @ X @ 0O Z O D




PARTS NO DESCRIPTION ?ﬁﬁ&x“;‘g’_
H0064624 8racket - Sub Document Tabie 3-55
HO064627 Sub Document Table 3-50
H0064931 Op-Port Cover - FAX1010L 3-5
H0064934 Operation Manual 3-
H0064945 Op-Port Cover - Stay - FAX1010 13-33
H0064946 Quick Reference Guide 3~ *
H0065000 Harness - VPU 11-20
HO0065001 Harness - NCU 11-15
H0065003 Harness - Toner Sensor 11-29
H0065007 Harness - Paper Sensor 11-5
H0065008 Harness - Cassette Size Sensor 15-52
H0065009 Harness - LIB/P1 13-31
H0065010 Harness - LIB/SW1 13-30
H0065011 Harness - Power Pack 13-40
H0065012 - PSU -P 17-22
H0065013 - PSU-S 17-23
HO065014 - Main Motor 19-49
HG065015 - SBU 11-27
H0065019 Harness - LSD 7-20
H0065020 Harness - Master Sensor 7-68
H0065021 Harness - LDDR 9-44
H0065022 Harness - FL Stabilizer 5-14
HO065031 Harness - Main Switch 19-39
H0065032 Harness - Pentagonal Motor 9-12
H0065033 Harness - Toner QOverflow Sensor 7-69
H0065042 Earth Wire - T. Charge 13-5
H0065043 Harness - Scanner Motor - Relay 19-34
H0065047 Harness - Interlock Switch 13-18
H0065050 Harness - Interlock 13-19
H0065051 Harness - Development Switch 15-50
H0065052 Earth Wire - Scanner 5- 7
H0065058 Harness - DRU 13-48
H0065060 Harness - Solenoid 13-50
H0065074 Harness - UIB 7- 5
H0065075 Harness - Paper Feed 13-51

September 1,

PARTS NO. DESCRIPTION ?ﬁgéxAgg.
H0065200 Pentagonal Mirror Motor 9- 9
H0065202 Driver - Pentagonal Mirror Motor 9-13
H0065203 Eraser Ass'y 7-12
H0065205 Hight Voltage Cord - C 9-20
H0065207 Paper Sensor Ass'y 11-1
H0065208 Toner Empty Sensor 11-28
H0065211 Modular Jack 19- 1
H0065213 Stamper Ass'y 5-68
H0065214 ADF Clutch 5-85
H0065215 FL Stabilizer 9-1
H0065217 Fluorescent Lamp 5-50
H0065220 Main Motor 19-46
H0065221 Master Belt Motor 7-42
H0065222 Power Pack 13-41
H0065223 Main Switch 19-38
H0065224 Front Transfer Fan 13-55
H0065225 Rear Transfer Fan 13-47
H0065226 Push Switch Ass'y 13-16
H0065227 Development Clutch 15-89
H0065230 Monitor Speaker 3-15
H0065232 Master Belt Fan Mctor 19-40
H0065234 Scanner Stepping Motor 7-15
H0065241 Fusing Thermister 17-57
H0065243 Fusing Connector 17-58
H0065244 Harness - Fusing/Thermostat 17-55
H0065245 Thermostat Ass'y 17-54
H0065306 Hand Set : HAC 3-27
H0065600 PSU Ass'y - USA 17-25
H0066001 PCB - LSD 7-19
H0066010 PCB - MIF - JAPAN/USA 13-28
H0066011 PCB - DSB 5-77
H0066017 PCB - SBU 11-25
H0066018 PC8 - DMU-1 - FAX1000L 13-27
H0066023 PCB - FCU 13-26
H0066027 PC8 - DRU 13-49

-

[{4]

©



PARTS NO. DESCRIPTION ?ﬁgéﬁ:ﬁg
H0066029 PC8 - UIB 7- 6
HO066030 PCB - AANCU - USA 11-16
H0066031 PCB - MBU - USA - FAX1000L 13-34
H0066032 PC8 - Op-Port 3- 96
H0066072 PC8 - DMU-1 - FAX1010L 13-27
HO0066100 PCB - MBU - USA - FAX1010L 13-34
H0082303 Cover - Second Cy. Lens Ass'y 7-24
H0085207 Copy Qut Sensor 17-48
H0126038 VI6F Modem - New Type 13-29
HO156029 PC8 - VPU 11-21
N6017048 PCB - PSU 17-24

w

September 1,

........

PARTS NO. DESCRIPTION 7'\‘,‘52{”\'.3
AA143047 Stepped Screw - M3 7-39
AW500001 Push Switch - Paper Size 1 15-53
60001945 LSD Cylindrical Lens 7-17

-

0

©




oo
= (=N e} —_— O N e — Mo N [ B0 o e— e S (]
N O O O 000 OO ~ - DO OO OO NN O OO0 O O ™M OO O M~ O ™m0 O D O W -
Xl 8 N O OR &N O 66 Q8 N O OO0 O NN NO NN NN NS SR [< NN
wi S VRN SV I S UV SV ) ] UV SV SRR SV 1 ' N S V] 1 " [V |
(=} [ Y s ) - ™o~ 1 I — o o~ ) i L e L - s B T S - T R Vo B B Y S S S S
m“ W = DN =m0 N O — o~ o e Lo A e« T T T T S =Sy Ny
O N O o
M O ™M T WOWD NN W WO W WV W W O W 0 0 —~ — & N © O W O W ~
XXX X M X X X X K X X X X R X M X X X MoX X M X X X X X X X X X
2D DO DM MM O MO MM e M oe e ™ DO OO MO ®M g <t o WO
E e A A X X ¥ S X S ¥ ¥ S N5 = T X ¥ S ¥ ¥ ¥ O S % 3 <
1 1 1 ' [ 1 1 ' 1 ' 1 1 ' ' | 1 1 ' o 1 ' 1 1 ' 1 ' 1 1 ' 1 [ ! '
iz [2e)
(=] x S - A I X 2 oz o2 .z 2T o2 O3 S - A T 1 - I e I E X T X T T 2T T oS
— 9 v L O WOV VOV W o LT T A (VR TR R TR TR TR TR 1) Y v w0 L @ ®© v v
k- s Lo | SR SR T | S [ SO s | N 1. S s | [ RN VU U S [N U T [V 1
o I S B YL L LYV Y OO YO U OO0 UL OO0 R S S S Nt It I S TR S R TS
oo R e T 7 B V2 T Vo TV TNV SV S S Y- . S-S Sy S S LA B B2 B Ve B V2 B V% B 72 B V2 T ¥ B 72 SRV SV S-S Y
»
O BT YTV T WU VWHVWUVU WU VLW O VWO UV OV T O U TV UV T UV YU U U U W U U O U N
vy PR S B S S S TR TP P - T~ B~ - B B~ S~ i 1 M © ™ D B Y WP DO O” T DB D O
w v U W v oW ooy D a w0 9w v v LU O W 2 YW O Q@Y WY G O Q W O O YV @ v
o LT I I T I T I I T I LT I © T I X T L T I T T =T T X T I r T I T I I T
¢
S & £ C ©C c o £ cC ¢ cCc i c e & £ €& & £ C €& € € £ £ ¢ € £ c «©
AT T T R T - T T T~ B S~ S~ S~ T~ S L T B S A B I R B~ B T S - B
A a0 oA o oA o aco oo aa o o e QA a o a oo oo a o A oA o oa o
w w Ud w wv w w Ud v wv w wn w w wv v d wvi uw w v w v w wv v wm wi w w v w wy w
O a o o 0o aoanoana 000 anonannonooanoanaasa o a
et e = =gl e e e e e o gm0 0
i et s e ot s e s s N e o e Y St
R T ) e e e o ol e e Y c e T R R Uy OV (I U A S
£ £ & £ &£ o oo & & o o= R A A O B I I e i = R <SS o
O a a o o o o o oa o A . 0. 0o o oo da aaaoao o aa 6 o e
N QX 9 MW @M WM M WM WO M o O @ O M o M © O MW O O O |
o Q O O 0O O O O O O Q O O QO O O O O o o o O QO O O O O O 6 O QD O O O O O
= QIS T T WD DD OB DO OO B DD B W O W O W O W W W M O DO O
O O QO 0O O O O 6 O QO O OO O OO O O O O O Q O O — — & N DO O O © QO — ©
w) QO O O O O O & O QD O O O O O O O 6 O d QO O OO O O oo oo b o O O O
Lo DA A e Bt T o5 0 TN 2 SR o K Y S R S P S = S G L A e T e T e T o T e B S R = S
24 o o s sl s e i i ol i e T T Y po o o o ol e o o e R R 1
< pragpac B e S ae B e B e B st B B B B B DR e B e I I e I T S R =S QMO M e M e e M e M e nom e
a. O O O 0O O 0o o o o o o C OO OO 00 D00 OO0 OO O O O O 0O o 0o oo o |

g
_Jv

o
Z| o [V}
— 0 - -~ QO N O O ™ < O O W u oo N~y w
Xl N o~ NN - Mmoo T 9 D D ™ — N MO NNy o~ W O o
s L A T OV I T Vo BT B B [ [V 1 L N S VO [ UL A RS
D~ 1w 1 e I = — — = M~ 1 M N O 1 D — W o~ o~ 1 o )
= =0 = O - WD W) e e o N e e e SN SN rm N W) - AN ™M —
—
Q
5.
=]
)
]
5. s.
[ [
Q — [
mm £ — @
2r 1S S u Q S . O —
o [ w [ O O o — L
= o o o P o ™
= 1S S — L ~ .~ O O > (=4
a. o @ ot o S — !
— £ £ B x cC =~ O U =} (] [52] @
o © O E - I A A = © a > = . o
w o o IS LR ] [} 3w
) 1 w0 — c a 1 O O u w v . ! [,
w) o~ — N —— [ ]
[=) . T X 1 X [ S— —_ o~ [ T @
T O w O Q - o [V TR VA TR ) o L. @
EIT X L S DWW 000 0D W o o e - Qa [=] a. ©
O LV C [] > @O - = 0O 0O O ™ QU QU ™ v Vv O s}
1 ' L I L - B © B e B Sy - SRR < S SO By Y. Sy [ L 1t O
1S - c €O XX oul W c 1 o
Do D VA oo Wwow c ' LI = - R B = Y] [ I
cC € € 0o @ v - O ™ o™ ¢ [T T) o @ w8 [SEE]
— s~ e Q Q o L L U - 2 E WO - o~ O QA — [=3 D L e =
£ £ £ a Q0w £ 0 W e~ o 6 6 0 0 ©¥ woa a s a a * £ o o oo
489 VW 9 QO ® V- CoCoe= 3L L 08— 00 @ 08O 8o 2 v v |
2 22 P U 3 ™0 O 0 WO 0 B3 Do oo oo S QU ©W O I3 0O |
W 0wV JmZ - OO0 & & S 0 u o o 6 o @ X a o x
|
o DN Q Q- O WN D O e = o= WD N N D O — 0 N O N
= VI T YW= — ON®WLKNOODOGINOGG B O & M W W g+ AN O F o
NZT LT LAWY — - - — O3 ol &N O o o8 = O —~ O —
v Q9 QO N NN AN MMM ™M o D G oo @A om e 2 T NN N ™M W o~ RS
= N M MMM |meMmmmMEO OO o o O e e o NS N W o~ ot
o wm W W o O O o0 o O o O O OO =~ W = e~ - o <t L LS
< Q9 O N N N & W NN N N G e e e IS S A G S S - S S S
=% 0w W N oW 0w W W DWW W W b D D D D D [Po RNV R Y.




September 1, 1989

PARTS NO. DESCRIPT ION TNDEX NO. PARTS NO. DESCRIPTION THNDEX NO.
032300608 Philips Sunk Screw - M3 x 6 3-204 07200060E Retaining Ring - M6 11-214
034300502 Philips Truss Head Screw - M3 x 5 7-211 07200060E Retaining Ring - M6 15-214
034300602 Philips Truss Head Screw - M3 x 6 9-206 07200060E Retaining Ring - M6 17-215
034300802 Philips Truss Head Screw - M3 x 8 3-205 07200060E Retaining Ring - M6 19-208
03530050 Philips Truss Head Screw - M3 x 5 19-211 072502008 Retaining Ring - C20 17-217
035300508 Philips Truss Head Screw - M3 x 5 5-210 08011167 Double Sens Screw - M3 x 8 11-208
044301028 Hexagon Head Tapping Screw - M3 x 8 9-205 08050062 Blind Screw - M4 x 6 5-217
053300302 Hexagon Headless Set Screw - M3 x 3 15-209 08053145 Ball Bearing - 6 x 12 x 4 mm 17-211
05330040t Hexagon Headless Set Screw - M3 x 4 5-211 08053162 Ball Bearing - 10 x 19 x 7 mm 11-215
053300402 Hexagon Headless Set Screw - M3 x 4 15-210 08074009 Washer - 5.2 x 11 x 0.3 17-219
05730040E Hexagon Headless Set Screw - M3 x 4 11-210 08091013 Nylon Wire 13- 7
070500408 Bushing - M4 x 5 19-212 085300612 Bolt - M3 x 6 17-210
071000308 Flat Washer - M3 7-217 095130048 Philips Screw with Flat Washer - M3 x 4 17-207
07200025E Retaining Ring - MZ.5 5-212 095130058 Philips Screw with Flat Washer - M3 x 5 3-201
07200025E Retaining Ring - M2.5 7-216 095130058 Philips Screw with Flat Washer - M3 x 5 5-205
07200025€ Retaining Ring - M2.5 17-213 095130058 Philips Screw with Flat Washer - M3 x 5 7-204
07200030¢€ Retaining Ring - M3 5-213 095130088 Philips Screw with Flat Washer - M3 x 5 11-204
07200030¢ Retaining Ring - M3 7-212 095130058 Philips Screw with Flat Washer - M3 x 5 13-202
07200030E Retaining Ring - M3 11-212 095130058 Philips Screw with Flat Washer - M3 x 5 15-205
07200030€ Retaining Ring - M3 15-211 095130058 Philips Screw with Flat Washer - M3 x 5 17-205
07200030E Retaining Ring - M3 17-212 095130068 Philips Screw with Flat Washer - M3 x 6 3-202
(7200030¢E Retaining Ring - M3 15-206 095130068 Philips Screw with Fiat Washer - M3 x 6 5-206
07200040t Retaining Ring - M4 5-214 095130068 Philips Screw with Flat Washer - M3 x 6 7-205
07200040E Retaining Ring - M4 ‘ 7-213 095130068 Philips Screw with Flat Washer - M3 x 6 9-201
07200040€ Retaining Ring - M4 9-207 095130068 Philips Screw with Flat Washer - M3 x 6 11-205
07200040¢E Retaining Ring - M4 11-213 095130068 Philips Screw with Flat Washer - M3 x 6 13-203
07200040¢€ Retaining Ring - M4 15-212 095130068 Philips Screw with Flat Washer - M3 x 6 15-204
07200040¢€ Retaining Ring” - M4 17-214 095130068 Philips Screw with Flat Washer - M3 x 6 17-206
07200050€ Retaining Ring - M5 5-215 095130068 Philips Screw with Flat Washer - M3 x 6 19-202
07200050¢ Retaining Ring - MS 7-214 095130088 Philips Screw with Flat Washer - M3 x 8 3-203
(7200050t Retaining Ring - M5 9-208 095130088 Philips Screw with Fiat Washer - M3 x 8 5-207
07200050¢€ Retaining Ring - M5 15-213 095130088 Philips Screw with Flat Washer - M3 x 8 7-207
07200050¢€ Retaining Ring - M5 17-218 095130088 Philips Screw with Flat Washer - M3 x 3 9-202
07200050€ Retaining Ring - MS 19-207 095130088 Philins Screw with Flat Washer - M3 x 8 11-206
(7200060t Retaining Ring - b 7-215 055130088 Phiilips Screw with Flat Washer - M3 x § 13-205




Sentember
PARTS NG DESCRIPT ION ?QSEX“&?. PARTS NO. DESCRIPT ION X o
095130088 Philips Screw with Flat Washer - M3 x 8 15-218 7 -
095130088 Philips Screw with Flat Washer - M3 x 8 17-208
095130108 Philips Screw with Flat Washer - M3 x 10 5-208
095130108 Philips Screw with Flat Washer - M3 x 10 17-209
095130128 Philips Screw with Flat Washer - M3 x 12 13-206
095130208 Philips Screw with Flat Washer - M3 x 8 5-204
095140068 Philips Screw with Flat Washer - M4 x 6 13-207
095140068 Philips Screw with Flat Washer - M4 x 6 19-204
095140088 Philips Screw with Flat Washer - M4 x 8 11-207
095140088 Philips Screw with Flat Washer - M4 x 8 19-208
095140168 Philips Screw with Flat Washer - M4 x 16 15-207
09543014 Double Sens Screw - M3 x 14 11-209
095440088 Double Sens Screw - M4 x 8 11-21
095440128 Double Sens Screw - M4 x 12 15-206
095730128 Doubie Sens Screw - M3 x 12 15-217
096530063 Tapping Screw with Flat Washer - M3 x 6 7-208
096530068 Tapping Screw with Flat Washer - M3 x 6 13-208
096530068 Tapping Screw with Flat Washer - M3 x 6 15-208
096530088 Tapping Screw with Washer - M3 x 8 5-209
096530088 Tapping Screw with Washer - M3 x 8 7-209
096530088 Tapping Screw with Washer - M3 x 8 13-209
096530088 Tapping Screw with Washer - M3 x 8 19-209
096530128 Tapping Screw with Washer - M3 x 12 7-210
09654008W Tapping Screw with Washer - M4 21-200
11050106 Wire Saddle 15-216
11050108 Wire Saddle - WS-ENS 13-210
12041280 Push Switch 13-17
12041603 Push Switch 15-49




	RICOH FAX 1000L/1010L[K-100/101]
	INDEX to PARTS CATALOG
	1. EXTERIOR
	2. ADF, SCANNER September
	3. UPPER UNIT
	4. LASER SECTION
	5. DEVELOPMENT
	6. TRANSFER, PCBs
	7. PAPER FEED, REGISTRATION
	8. FUSING, TRANSPORT
	9. MAIN DRIVE
	10. CASSETTE
	PARTS INDEX

